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1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be

purchased as ass’y items only.
2. This is a parts book. It cannot be used as a manual.

3. Parts are Subject to change in Design Without Prior Notice.
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MACHINE MODEL

SC | Sunstar Chain Stitch Machine

Code Cutting Type Code Application
01 One Side Trimming A Light materials
02 | Both Side Trimming B Medium, Heavy materials

4-Needle Flat Seamer

Code | Needle Distance

M5 |[5.2mm

M6 |6.0mm
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
A-1 GP-044966-05 Arm ofef 1
A-2 GP-044968-02 Head C= 1
A-3 GP-045087-01 Top Cover(Rear) AEAH(F) 1
A—4 GP-045079-01 Top Cover(Rear) Gasket SIFL(F) 7kaF 1
A-5 SC-0179-3710 Top Cover(Rear) Screw S (F) DY LEAH11/64" n=40, L=10) 5
A-6 SC-001633-01 Top Cover QOil Plug Screw S 22 op7f LEAHM12XP1.75, L=9) 2
A-7 RI-000167-00 O-Ring O-&(P10) 2
A-8 GP-001317-00 Oil Window & 2
A-9 SC-0528-1230 Top Cover(Front) Screw SIS (M) DY LEAH9/64" n=40, L=10) 10
A-10 GP-045071-00 Top Cover(Middle) AFH(E) 1
A-11 10S060S-306H Top Cover(Middle) Screw SIS (=) DA LEAK11/64" n=40, L=6.5) 2
A-12 SN-0101-1600 Top Cover(Middle) Nut SIEH(Z) DML E(11/64" n=40) 2
A-13 SC-000253-00 Top Cover(Middle) Spring Screw SAFH(B) 228 DHLIAHI/64" n=40, L=6) 4
A-14 SP-000049-01 Top Cover(Middle) Spring SEH(B) 2= 1
A-15 11-017C-7507 Top Cover(Middle) Spring Nut SIEAH(Z) A28 DHI{E(9/64" n=40) 2
A-16 GP-045800-01 Top Cover(Middle) Hinge AFH(3) 2 1
A-17 SC-000239-00 Top Cover(Middle) Hinge Screw SAFH(3) 28 DHLIAH9/64" n=40, L=6) 3
A-18 GP-045086-01 Top Cover(Front) SUEH (M) 1
A-19 SC-001634-01 Top Cover(Front) Plug Screw SIEE (M) o7 LEAHM12XP1.75, L=7) 1
A-20 GP-045077-00 Top Cover(Front) Gasket SIEA (M) 7t270 1
A-21 SC-001676-01 Screw ot E 23t LIAHMBXP1.25, L=35) 3
A-22 WS-000562-00 Washer oHH| = A3t LEAL 2t 3
A-23 01-035P-1370 Serial Number Plate A2 s 1
A-24 01-035P-7400 Rivet Algld s n™esl 4
A-25 GP-045082-01 Arm End Cover Gasket 2t 04 | JtAFl 1
A-26 GP-045085-01 Arm End Cover 2t 04 7 e 1
A-27 SC-A301-4119 Screw(9/64" n=40) ot e ELIAL 4
A-28 GP-045083-01 Looper Lever Shaft Cover Gasket S el F A 7tAZ 1
A-29 GP-045084-01 Looper Lever Shaft Cover 2 2 & HH 1
A-30 SC-0145-3800 Cover Screw 7 THLIAK9/64" n=40, L=6) 9
A-31 RI-000006-00 Drain Hole Seal A ETF 17 1
A-32 SC-000096-00 Screw for Drain Hole LUl ET LHAH3/8" n=24) 1
A-33 SC-001674-01 Head Plug Screw S| = op7f LEAHM14XP1) 2
A-34 SC-001707-02 Head Screw 8| E Zgk LA |'(1/4" n=28) 2
A-35 40-007W-1600 Head Screw Washer o = At LEAL £ 3
A-36 GP-045694-00 Crank Shaft Oil Guard JHIF 22 '1.*0| 1
A-37 GP-045460-00 Head Oil Defender 5| = 2 9to| 1
A-38 PN-000752-02 Head Key o= 7| 2
A-39 01-008S-2070 Head Key Screw F'JiIE 7| D™ LEAK9/64" n=40) 2
A-40 SC-0253-7400 Screw HLIAH1/4" n=28) 1
A-41 PN-000753-01 Taper Pin (®6 L18 1/50) ElolH H (d6 L18 1/50) 1
A-42 GP-045692-02 Oil Guard Lo|Z3E ddF 2UJi= 1
A-43 GP-045072-00 Oil Guard Felt LIO|Z7 S oS 2eJtE dE 1
A-44 GP-045689-01 HooK Driving Rod Oil Guard = TEE 2 7t 1
A-45 SC-000253-00 Screw 2 15Z 292 Jt= THLIAH9/64" n=40) 2
A-46 WS-000582-01 Washer = TSE 2Y 7= DHLIAL 9PN 2
A-47 01S034S-306H Nut L E(9/64" n=40) 2
A-48 GP-045074-01 Head Cover(Left) 3l = HH(F) 1
A-49 RC-000007-00 Head Cover(Left) Rubber Cap(L) S| = A (2 2 2o (dh) 1
A-50 01-007R-8130 Head Cover(Left) Rubber Cap(S) 5| = e (X)) DROPK (L) 1
A-51 GP-045447-01 Oil guide Wire 22l 7ol = 2fo|of 1
A-52 WS-000561-00 Chip Guard Washer E okl 2bM 1
A-53 GP-045698-02 Chip Guard & okl 1
A-54 SP-000050-02 Chip Guard Spring Eoohf A= 1
A-55 SC-001675-01 Chip Guard Screw Zl ohfl THLIAHM5XP0.8) 1
A-56 GP-045081-03 Head Cover Gasket S| = HH FtAZ 1
A-57 GP-045075-01 Head Cover(Front) 5l = AHH (M) 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
A-58 GP-045448-00 Thread Take—-Up Cover ATHOI HH 1
A-59 SC-000586-00 Thread Take—Up Cover Screw ANl HB DELEAHM4XPO.7) 2
A-60 GP-009821-00 Warning Sticker A 210 AEF A 1
A-61 91-001M-120D Warning Sticker 210 AE|FH 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
B-1 GP-044967-07 Bed H| = 1
B-2 GP-045400-02 Bed Gasket H = JtA7 1
B-3 PN-000744-00 Bed Alignment Eccentric Pin Hl= HEHE 1
B-4 06-004P-2350 Standard Pin J|EH 1
B-5 SC-001634-01 Bed Right Screw(M12XP1.75) H| = 2 ZLEAHM12XP1.75) 1
B-6 GP-045658-00 Bed Cover (Front) Gasket H EF () 7kA7H 1
B-7 GP-045410-00 Bed Cover (Front) HEAHH (M) 1
B-8 SC-0130-1230 Bed Cover (Front) Screw(1/8" n=44) H =AW (M) ELHAH1/8" n=44) 4
B-9 GP-045406-02 Bed Oil Gauge Hl = 22 70| x| 1
B-10 SC-001698-00 Bed Left Screw(M22XP1.5) H| = EZF LIAHM22XP1.5) 1
B-11 GP-045659-02 Bed Left Screw Gasket H| = EHELEAL 7EAT 1
B-12 GP-045415-00 Bed Cover (Left) Gasket H| =7 (F}) FtA2 1
B-13 GP-045414-01 Bed Cover (Left) HIl =7 (=) 1
B-14 SC-0547-3900 Bed Cover (Left) Screw(9/64: n=40) HIl =718 (=) ELHAH9/64: n=40) 6
B-15 GP-046839-01 Model Mark (01) Zelol3(01) 1
B-16 GP-046840-01 Model Mark (02) Zent3(02) 1
B-17 GP-045661-02 Dust Defender(Lower) x| 2ol (5t 1
B-18 PN-000747-02 Stitch Plate Guide Pin FEotolE H 2
B-19 GP-045422-02 Looper Cover Spring Supporter FH A AZ X|X|CY 1
B-20 SC-000173-00 Looper Cover Spring Supporter Screw FH HAH 2= XX ELIAHM5XP0.8) 1
B-21 SP-000063-00 Looper Cover Spring FHAH A2z 1
B-22 SC-0531-2302 Looper Cover Spring Screw(9/64" n=40) |FH FHH AZ& ELIAH9/64" n=40) 1
B-23 GP-045653-01 Looper Cover FIH AHH 1
B-24 PN-000746-00 Looper Cover Pin FH AH © 1
B-25 SC-001667-01 Looper Cover Screw FIH A LEAL 1
B-26 GP-045656-01 Chain Cutting Knife el HE Z 1
B-27 GP-045657-01 Chain Cutting Knife Guard Aol #HE Z Jtot= 1
B-28 SC-000236-00 Chain Cutting Knife Screw(M4XP0.7) el HE & ELIAHMAXPO.7) 2
B-29 GP-045655-00 Looper Thread Guide Wire FIHA 7ol = 2to]0] 1
B-30 SC-0157-1230 Looper Thread Guide Wire Screw FIHA 710| = 2to|o] ELEAK9/64" n=40) 1
B-31 GP-045418-00 Feed Driving Shaft Cover Gasket IO|E FEF FHH 7tAZ 2
B-32 GP-045421-00 Feed Driving Shaft Cover |0l E FEF 2
B-33 SC-0309-3800 Feed Driving Shaft Cover Screw 0| E &5 7] ELIAH9/64" n=40) 6
B-34 GP-045660-02 Dust Defender(Upper) x| 2o (&) 1
B-35 SC-001663-01 Dust Defender(Upper)Screw(3/32" n=56) |#X|2to|(A) LEA} (3/32" n=56) 1
B-36 GP-045664-00 Bed Cover Upper Gasket H| =7 (&) FtAZ 1
B-37 GP-045424-00 Bed Cover Upper H =7 (&) 1
B-38 GP-045651-00 Lap Former Guide Plate(Left) YEZH J10|E E0|E(F}) 1
B-39 GP-045652-00 Lap Former Guide Plate(Right) HEZM 7to|E Z&l0|E(F) 1
B-40 SC-001740-01 Lap Former Guide Plate Screw MIEMH 7}0|= Z&0|E ELEAK1/8" n=44) 8
B-41 GP-048518-00 Lap Former (B-Type) ¥ =0 (B-Et) 1
B-42 GP-045650-00 Lap Former Slide Block # ZMH £2l0|E E5 1
B-43 SC-001697-00 Lap Former Rear Screw B Z T LIA} (3/32' n=56) 1
B-44 SC-001696-00 Lap Former Front Screw A ZM oF LIAL (3/32" n=56) 1
B-45 SP-000062-00 Lap Former Slide Block Spring M EH &2lo|E EEAZE 1
B-46 SC-001653-00 Lap Former Slide Block Spring Screw HWEH &2l0|EE5ATYELIAN3/32" n=56) 1
B-47 GP-033573-00 Sticker for Gauge M6 M6 H O|X| AE|H 1
B-48 GP-033572-00 Sticker for Gauge M5 M5 AH[O|X| AE|H 1
B-49 GP-048565-00 Gauge Mark (B-Type) Al0IX| B} (B-EtR)) 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
C-1 AS-015559-01 Thread Guide Support Ass'y Alohl X|x| (=) 1Set
C-1-1 GP-045703-01 Thread Guide Plate Aokl 1
Cc-1-2 05452CM-A001 Thread Guide Bushing Aoty R4 4
Cc-1-3 GP-045701-00 Thread Guide Pipe Support A Aot 1ol = X|X|C{ A 1
C-1-4 GP-045702-00 Thread Guide Pipe Support B Alohyl mo|= X|X|Ci B 1
C-2 SC-0175-1230 Screw (11/64" n=40) Aot X|X|olf (=) E LA 6
C-3 AS-015516-01 Thread Guide Pipe(Ass'y) Alohf mo| Z(x) 2
C-3-1 05452CM-A001 Thread Guide Bushing Aohl 24 4
C-4 GP-001595-00 Pipe Holder oto| = Zo| 2
C-5 02-019W-1230 Washer oto| = ZFo| ELtAF 2t 3
C-6 10-0585-2077 Screw (9/64" n=40) Tto| = Fo| FLbrb 3
Cc-7 GP-045425-00 Thread Guide Plate Support A7t0|= B X|X|CH 2
C-8 GP-045391-01 Support Bar A XS 2
C-9 AS-015963-00 Thread Release Support Ass'y A =37 KXY (x) 1Set
C-9-1 GP-045423-02 Thread Release Support A =F7| XX} 1
C-9-2 BS-000022-01 Thread Release Pin Bushing o =37 EHRY 7
C-10 GP-045390-02 Support Backet x| x| 223 2
C-11 SC-0532-2302 Screw(15/64" n=28) =22 0 LIAH15/64" n=28) 2
c-12 SP-000047-02 Thread Release Shaft Spring A EF7 5228 1
C-13 ST-000078-02 Tension Release Shaft oA EFF 1
C-14 40-704C-1230 Tension Adjusting Nut AxFHER HE 6
C-15 GP-046841-00 Tension Spring Stopper AXHEX AT AEH 6
C-16 SP-000046-00 Looper Thread Tension Spring FHA F AzZg 1
Cc-17 SP-000044-00 Top Cover Thread Tension Spring SIA M ATy 1
C-18 SP-000045-00 Needle Thread Tension Spring Hhsd & Axd 4
C-19 40-204A-1230 Tension Disc AZEHEER FHA 12
C-20 GP-045393-03 Disk Adjusing Plate YAl =8 B 3
Cc-21 ST-000079-03 Tension Post AZXHER & 6
Cc-22 10-110S-300G Screw(11/64" n=40) AZHEER F ELIA 6
Cc-23 PN-000745-01 Thread Release Pin A EF7H 7
C-24 AS-016197-00 Silicone Oil Tank Ass'y AE|E 2 I3 (x) 1Set
C-24-1 GP-045695-01 Silicone Oil Tank Lid Ae|E 2 3 £ 1
C-24-2 PN-000777-00 Spring Pin A= H (SEH 92 1=8) 2
C-24-3 GP-045699-00 Felt Ae|E 2 dE 4
C-24-4 GP-045700-01 Silicone Oil Felt Bracket Ae|E 2o dE =2al3l 1
C-24-5 - Oil Wick Az|E 2 dE R4 1
C-24-6 GP-045696-01 Silicone Oil Tank Az|Z2 2o &3 1
C-24-7 GP-045697-01 Silicone Qil Tank Bracket Az|E 2o &3 =223l 1
C-24-8 SC-A301-4119 Screw (9/64" n=40) Az|E 22 &3 ELIAL 2
C-25 GP-045404-00 Thread Take-Up Holder A7 =0 1
C-26 SC-0307-1230 Screw(3/16" n=32) =0 DYLIAL 2
c-27 AS-015515-01 Loopr Thread Take-Up Ass'y =1 A dH7I(x) 1
C-27-1 GP-045386-00 Loopr Thread Take-Up FIH A AT 2
C-27-2 ST-000071-00 Take—-Up Shaft AR 7| = 1
C-28 SC-000950-00 Screw(9/64" n=40) ARZ| 1™ LEAH9/64" n=40) 1
Cc-29 GP-045514-01 Looper Thread T-U Guide F A A7 7tolE 1
C-30 SC-000252-00 Screw(1/8" n=44) 7ol = 1 F LEAK1/8" n=44) 4
C-31 GP-045444-01 Looper Thread Take-Up Eyelet(F) FH M| ot (M) 1
C-32 GP-045443-01 Looper Thread Take-Up Eyelet(R) FIH A7 ordBl(F) 1
C-33 SC-000226-00 Screw(3/32" n=56) ot 1Y LIAK(3/32" n=56) 4
C-34 GP-045387-04 Guide Support Plate 7tol = X| x| g 1
C-35 GP-045649-00 Looper Thread Guard FHA Jto|= 1
C-36 AS—016692-01 Looper Thread Tube Ass’y FHA JH0|E FE (X) 1Set
C-36-1 GP-045648-03 Looper Thread Tube FHA Jlol= /RE 1
C-36-2 05452CM~-A001 Thread Guide Bushing Aohl R4 2
C-37 GP-001595-00 Pipe Holder FHA Jt0|E F2 Fo| 1
Cc-38 GP-045402-00 Thread Pie(U) A mol=(4) 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
C-39 GP-045388-01 Looper Thread Guide(U) FIH A 7ol =(4) 1
C-40 GP-045389-01 Holder Backet =0 =224 1
C-#1 PN-000748-02 Needle Thread Pin Hts A 4
C-42 SC-001669-00 Screw (1/8" n=44) I 0F LEAL (1/8" n=44) 4
C-43 AS-015517-03 Needle Thread Pin Holder Ass'y ks A EH EH(X) 1
C—-43-1 GP-045432-00 Pin Holder Cover o &0 Sl 1
C-43-2 GP-045433-00 Pin Holder for Needle Thread Hts A # =24 1
C-44 SC-001670-00 Pin Holder Fixing Screw(3/32" n=56) o 20 UF LHAK3/32" n=56) 2
C-45 GP-045430-02 Needle Thread Guide Hs A Jtol= 1
C-46 GP-045704-01 HeadCover(F) Thread Guide Sl EHH (M) Aok 1
C-47 SC-A131-4522 Screw (1/8" n=44) S| EFAH (M) Aloky ELIA 1
C-48 GP-045690-01 Needle Thread Eyelet Fixing Block HtsA ol ¥ EH 1
C-49 GP-045691-03 Needle Thread Eyelet Fixing Block Holder [Ht=4& ohlf 18 =2 50 1
C-50 SC-0178-7400 Screw (11/64" n=40) Hsd bl S0 E LA 1
C-51 GP-045429-01 Needle Thread Guide Hts A ok 4
C-52 GP-045688-02 Needle Thread Spring Mounting Bracket [Ht=& A= & X|X| =2}l 1
C-53 SC-001668-00 Spring Guide Screw(M2xP0.4) A= J10| = LEAK(M2xP0.4) 1
C-54 SC-001740-01 Screw (1/8" n=44) HisA ATa DY LA} 1
C-55 SP-000048-01 Needle Thread Spring His Al AZY 1
C-56 GP-045427-00 Spring Holder A= =0 1
C-57 09-008S-8270 Screw (1/8" n=44) AEFT| F ELA} 1
C-58 SC-0513-5050 Screw (1/8" n=44) HhsA okl ELpAL 4
C-59 SC-0142-2302 Screw(1/8" n=44) =0 18 LEAH1/8" n=44) 1
C-60 SC-001702-00 Screw (3/32" n=56) HhsAl ohll IS E LA} 2
C-61 AS-016385-00 Needle Thread Tension Adjusting Ass’y  |[HHE& Z=HEEX|(X) 4
C-62 AS-016386-00 Upper Thread Tension Adjusting Ass’y SIA ZHEEX|(X) 1
C-63 AS-016387-00 Looper Thread Tension Adjusting Ass’y  |FHA =M AX|(x) 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
D-1 BS-000010-01 Upper Shaft Bearing Bushing AE HOE 24 1
D-2 SC-0164-2700 Screw(M5) 4 ELIAHMS) 2
D-3 BR-000342-00 Upper Shaft Bearing oEHoE 1
D-4 GP-045104-03 Bushing Housing 24 o4 1
D-5 GP-045103-03 Bushing Housing Gasket 2d sty Tt 1
D-6 GP-045632-00 Oil Seal 24 4
D-7 BS-000017-02 Crank Shaft Bushing Y3 5 24 1
D-8 BS-000011-02 Upper Shaft Bushing o= 24 1
D-9 BS-000013-02 Main Shaft Bushing mel & 24 1
D-10 GP-043872-00 Wire Qil Wick 2to|of 74 1
D-11 BS-000015-02 Knife Driving Lever Bushing(F) Lol = 75 Ml A RA(N) 1
D-12 BS-000016-02 Knife Driving Lever Bushing(R) Loz 75 o RA(F) 1
D-13 BS-000012-02 Presser Foot Lifter Stop Plug Bushing £ 28 HE ol R4 1
D-14 GP-045121-01 Oil Felt A dE 3
D-15 GP-045102-00 Felt Cap 29 74 1
D-16 BS-000004-01 Presser Bar Bushing TS 4 1
D-17 GP-045088-01 Needle Bar Bushing Lid Htst *4 F74 1
D-18 BS-000006-02 Needle Bar Bushing (Upper) dhso £4 (&) 1
D-19 BS-000005-02 Needle Bar Bushing (Lower) Htsth 24 (5 1
D-20 GP-047175-00 Qil Seal 2 gto| 1
D-21 BS-000008-02 Looper Rocker Shaft Bushing(Front) FHE RA(N) 1
D-22 BS-000009-02 Looper Rocker Shaft Bushing(Rear) FHE RH(F) 1
D-23 GP-047176-00 Qil Seal 29l gto| 2
D-24 BS-000007-01 Feed Bar Eccentric Pin Bushing sHEE HAE 24 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
E-1 ST-000061-03 Main Shaft F5 1
E-2 01002900T000 O-Ring(P12) =% 08 (P12) 1
E-3 AS-015465-01 Looper Thread Take-Up Ass'y FH A7 (X) 1Set
E-3-1 GP-045141-01 Looper Thread Take-up Plate S M7 m 2
E-3-2 GP-045142-01 Looper Thread Take—up Spacer S AAH7| AHOIM 1
E-3-3 CL-000325-01 Looper Thread Take—up Collar FIH A7 7t2t 1
E-4 AS-015464-01 Top Cover Thread Take-Up Ass'y oA 7| (x) 1Set
E-4-1 GP-045140-01 Top Cover Thread Take—up Plate A e ARG 7| 2 1
E-4-2 CL-000324-01 Top Cover Thread Take—up Collar A ARE 7| Ft2t 1
E-5 SC-000173-00 Screw (M5XP0.8) A7 (=) DHLEAL 4
E-6 11-0248-2077 Screw (1/8" n=40) AR 7| ME @Ix| LEAL 2
E-7 CL-000326-00 Main Shaft Collar FEIt2} 2
E-8 SC-0104-5607 Screw (11/64" n=40) FHItet LA 4
E-9 GP-045144-01 Main Shaft Coupling_A FEHEEA 1
E-10 GP-045145-02 Main Shaft Coupling_B FE5AHZEB 1
E-11 51A056S-81H2 Washer FE AEY ZELIAL 2N 3
E-12 SC-001644-00 Screw (11/64" n=40) F5 HEY ZELiAt 3
E-13 SC-A117-4417 Screw (1/4" n=40) F5 HEY FELHALA 2
E-14 SC-A308-4517 Screw (1/4" n=40) == HEE ELHAIB 4
E-15 GR-000008-00 Pump Driving Gear HZ 75 7|0 1
E-16 SC-0142-2302 Screw (1/8" n=44) HIZ 7& 710 ELIA} 3
E-17 ST-000077-05 Main Crank Shaft F 3Y¥3 = 1
E-18 RI-000160-01 Guide Ring for Crank Shaft Lubrication I¥3 F FR 7olE g 1
E-19 BR-000354-00 Needle Bearing (KT202410) TFERE () UE HOY 1
E-20 GP-045138-02 Carrier Hook Driving Rod (Right) TSRE (9) 1
E-21 GP-045135-01 Retaining Plate for Needle Bearing L EH ol x| x| 1
E-22 SC-A301-4119 Screw (9/64" n=40) L St RIX| g E LA 2
E-23 GP-045136-01 Needle Bar Lever Connecting Rod HhsO 2] AARE 1
E-24 SC-0526-7600 Screw (3/16" n=28) SO 2] (AR E ABLIAL 2
E-25 BR-000355-00 Needle Bearing iSO 2t AZRE H|o{E 1Set
E-26 PN-000738-00 Pin for Needle Bar Lever Connecting Rod [HtSCH 2l A2 R E T 1
E-27 GP-045121-01 Qil Felt HtsCf et GIZRE H EE 1
E-28 SC-000250-00 Screw (9/64" n=40) SO 2t (A RE H ELIAL 2
E-29 GP-045441-03 Needle Bar Lever Hhsch 2l 1
E-30 SC-0164-2700 Screw (M5XP0.8) Lol = Zefe ELpAt 2
E-31 SR-000004-00 Retaining Ring (E-Ring) Loz 7Seils HEY (52Z 10) 1
E-32 RI-000158-01 Thrust Ring Lol Z 3eft] ABAE 1
E-33 AS-016693-00 Needle Bar Connecting Link Ass’y st AZ33 (x) 1Set
E-33-1 GP-045137-02 Needle Bar Connecting Link Hhsoh 4283 1
E-33-2 PN-000737-01 Pin for Needle Bar Connecting Link Hhsoi 123 © 2
E-34 Oil Wick Htsof 4233 & 7o 2
E-35 SC-001641-01 Screw (1/8" n=44) s 4233 ®H ELA 2
E-36 GP-045139-01 Needle Bar Holder Hhsh Zol 1
E-37 SC-000253-00 Screw (9/64" n=40) dhstf ELRAL 1
E-38 SC-000239-00 Screw (9/64" n=40) ZE E LA 3
E-39 NB-000001-02 Needle Bar Hi=Cf 1
E-40 GP-045146-01 Needle Holder HHs &0l (5.2mmE) 1
E-41 GP-046015-02 Needle Holder Ht=ZH0| (6.0mm-E) 1
E-42 GP-035651-00 Needle (UY118GCS #10) Ht= 4
E-43 GP-035745-00 Needle (UY 36211 FLG-1 #10) 2|g ol Ht= 1
E-44 SC-001642-00 Screw (3/32" n=56) Hts ELFA 5
E-45 GP-045147-04 Needle Plate (5.2mm) ZE (5.2mmE) 1
E-46 GP-046014-04 Needle Plate (6.0mm) o (6.0mmE) 1
E-47 GP-045143-03 Stitch Plate Tongue(5.2mm) A x| & (5.2mmE) 1
E-48 GP-046016-03 Stitch Plate Tongue(6.0mm) ZE X2 (6.0mmE) 1
E-49 SC-001083-01 Screw (3/32" n=56) i X| & LA 1
E-50 10-002A-300G Collar Lol = Eel Ft2t 1
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Ref. No. Parts No. Note Name of Parts = = Q'ty pp,
Period
E-51 SC-0164-2700 Screw (M5XPO0.8) Lio| = 2Eale] iz} ELAb 2
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Ref. No. Parts No. Note Name of Parts = ] Q'ty Appllled
Period
F-1 SC-001640-01 Presser Adjusting Screw FEH =™ A3 F(M12XP1) 1
F-2 SN-000282-01 Presser Adjusting Screw Nut FEU = 237 HE (M12XP1) 1
F-3 SP-000037-03 Presser Spring ot =H Az 1
F-4 GP-045129-00 Presser Bar Connecting Bracket FEU o 223 1
F-5 SC-0179-3710 Presser Bar Connecting Bracket Screw  |+8H ¢1Z 2213 FLIAL (11/64" n=40) 1
F-6 SC-001639-00 Presser Foot Adjusting Screw LRdk XM A3 F(MEXP1) 1
F-7 PN-000779-00 Spring Pin AP E(SAA 2, 1=10) 1
F-8 GP-045131-01 Connecting Bracket Cushion ol =2epl 24 1
F-9 GP-045130-00 Presser Bar Guide +E Jtol= 1
F-10 SN-000280-00 Presser Adjusting Lock Nut AHFEH 18 HE 1
F-11 SN-000281-00 Presser Adjusting Nut & =3 HE 1
F-12 SC-0317-2700 Presser Bar Guide Screw +EO 7tol = ELIAF (15/64" n=28) 1
F-13 ST-000060-01 Presser Bar +EM 1
F-14 GP-045128-00 Presser Foot Guide (Right) e 710l =() 1
F-15 SC-0190-2700 Presser Foot Guide (Right) Screw 2 70| E() AL (3/16" n=32 1=12) 1
F-16 GP-045097-01 Presser Foot Guide (Left) 242 710| =(H) 1
F-17 10-0265-9677 Presser Foot Guide (Left) Screw 2 710l E(F) ELEAF (M5XP0.8 1=12) 2
F-18 GP-045089-01 Lifter Lever Plate FE28 2l E=0|E 1
F-19 SC-001635-00 Lifter Lever Stud Bolt =g el THtAK(3/16" n=32) 5
F-20 GP-045090-01 Presser Bar Lifter Lever(Large) FE0H S8 (o) 1
F-21 SC-0540-7600 Presser Bar Lifter Lever(Large) Screw 50 S22l (cH) B LA (15/64" n=28) 1
F-22 PN-000736-00 Stop Plunger Pin iy Edd # 1
F-23 SC-0164-2700 Stop Plunger Pin Screw I E2M H 0 LEAHMSXPO0.8) 1
F-24 GP-045365-01 Stopper Plunger Iy E8H 1
F-25 SN-0108-2302 Presser Bar Lifter Stop Plunger Nut +EN 28 1™ E8™d HE(1/4" n=24) 1
F-26 GP-045134-00 Presser Bar Lifter Stop Plunger FEH S8 X 1
F-27 GP-045133-01 Presser Foot Lifter Lever Link(Large) FEM Sy Y3 (H) 1
F-28 SC-000254-00 Lever Link(Large) Screw 0 =y ZA(0)) ELHAK9/64" n=40) 2
F-29 GP-045366-01 Presser Foot Lifter Lever Link(Small) FEO Sl g3() 1
F-30 GP-045091-00 Presser Bar Lifter Lever(Small) FE S () 1
F-31 SC-0164-2700 Presser Bar Lifter Lever(Small) Screw FE0f 283 (L) ELIAHMSEXPO0.8 |=5) 1
F-32 GP-045095-00 Presser Bar Lifter Lever FEU S8 1
F-33 GP-045132-02 Presser Foot Connecting Lever FESE o ey 1
F-34 PN-000780-00 Spring Pin Axo (234 3, 1=10) 1
F-35 02031SC-4113 Presser Foot Connecting Lever Screw FE28 dZ 2 LIAL (M5XPO0.8 I=10) 1
F-36 AS-016133-03 Presser Foot Ass'y L RHH=E) (B-Type) 1Set
F-36-1 GP-045367-06 Presser Foot = 2 2(B-Type) 1
F-36-2 GP-045370-00 Thread Hook, Carrier Crank Aol Zol Y3 1
F-36-3 GP-045392-00 Thread Hook Driving Lever Link Aol #e g3 2
F-36-4 PN-000741-01 Thread Hook Driving Lever Pin Aol FSee E 4
F-36-5 SC-001654-00 Thread Hook, Carrier Crank Screw SIAFol, Zol 3- 3T ELbAL (3/32"n=56) 4
F-36-6 GP-045385-01 Thread Carrier Driving Lever Aol St 1
F-36-7 GP-045662-01 Top Cover Thread Hook Aol 1
F-36-8 SC-001652-00 Top Cover Thread Hook Screw SIATO| ELIA (9/64" n=40) 1
F-36-9 GP-045384-01 Thread Hook Driving Lever Aol FSaH 1
F-36-10 GP-045654-00 Top Cover Thread Carrier SIAZo| 1
F-36-11 SC-001649-00 Double Presser Foot Screw 0|F =& FHLIAL (1/8" n=44) 2
F-36-12 GP-045379-00 Presser Foot Right Plate 24U Z80|E(2) 1
F-36-13 GP-045378-01 Presser Foot Left Plate 24k Zejo| E(F 1
F-36-14 SC-001653-00 Presser Foot Plate Screw L2 Z80|E ELIAKE/32" n=56) 5
F-36-15 GP-045369-01 Lower Knife SHH| A 1
F-36-16 GP-045368-02 Lower Knife Clamp St A ol 1
F-36-17 SC-000252-00 Lower Knife Clamp Screw Stof| A Zo| ELFAF (1/8" n=44) 1
F-36-18 SP-000042-00 Double Presser Foot Spring O|s-s ATy 1
F-36-19 GP-045374-02 Double Presser Foot o|Z -t 1
F-36-20 | GP-045373-01 Presser Foot Spring Plate A (Left) L RE ATE A (F) (B-Type) 1
F-36-21 GP-045375-01 Presser Foot Spring Plate A (Right) LR AT A (D) (B-Type) 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
F-36-22 SC-001650-00 Presser Foot Spring Plate A Screw LR AT I A FLIAL (3/32" n=56) 2
F-36-23 GP-045376-00 Spring Plate Holder AT EO| 1
F-36-24 GP-045377-01 Chip Guard & oLl 1
F-36-25 SP-000043-00 Chip Guard Spring g oo A=d 1
F-36-26 SC-001651-00 Chip Guard Stud Bolt El ohLlf THFAL (1/8" n=44) 1
F-36-27 | GP-048509-00 Cloth Guide Plate HItol= # (B-Type) 1
F-36-28 - Oil Wick A 2
F-37 15-002S-5607 Presser Foot Screw 22 ZLEAF (1/4" n=40) 1
F-38 GP-046977-04 Cylinder connect Plate A2IH AZ B 1
F-39 SC-000234-00 Screw (M8XP1.25) Ao oA m FLIAL 2
F-40 15077SW-2111 Washer A A I FLIAL HotM 2
F-41 15095SW-3115 Washer A A I ELIAL AT 2bM 2
F-42 GP-032772-00 Air Cylinder FEU ¢ A2IH (CM2RA32-25) 1
F-43 49-001A-5030 Fitting g 2
F-44 15017SC-4113 Screw(M8xP1.25) FE S AEH FHLIAL 2
F-45 09-025W-8270 Washer FEH S ABIH ELIAL 2bM 2
F-46 19011SN-9311 Nut(M8XP1.25) FEH S AEH HE 2
F-47 GP-032471-00 Cylinder Knuckle FEM 3 A2l HE 1
F-48 10-0225-2077 Stud Screw(3/16" N=32) CHPAL 1
F-49 06-051W-7400 Washer 24M 1
F-50 SN-0115-7400 Nut(3/16" N=32) HE 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
G-1 AS-016209-00 Hook Driving Rod(L) Ass'y 2 7S RE(E) (X) 1Set
G-1-1 GP-045118-01 Hook Driving Rod(L) = 73 =3 1
G-1-2 GP-045850-00 RodBall RE = 1
G-1-3 SC-0158-3710 Screw(9/64" n=40) RE & 13 LIAH9/64" n=40) 2
G-2 SN-000046-00 Nut(7/32" n=32) £ 7& RE(R) 18 HE(7/32" n=32) 1
G-3 SN-0115-7400 Nut(3/16" n=32) RE E 11X 4E(3/16" n=32) 2
G-4 GP-045851-01 Carrier Hook Holder Jhelol = =M 1
G-5 SC-0158-3710 Screw(9/64" n=40) =0 13 LIAK9/64" n=40) 1
G-6 GP-045631-00 Needle Thread Take-Up Hhs4 Az 1
G-7 SC-0158-3710 Screw(9/64" n=40) AR 7| DTHLIALA(9/64" n=40) 2
G-8 SC-0365-3710 Screw(9/64" n=40) AR 7| DTHLIAIB(9/64" n=40) 1
G-9 GP-045108-01 Thread Take-Up Bracket A7 22t 1
G-10 GP-045113-02 Knife Driving Lever LolZ 5 2l 1
G-11 WS-000548-02 Steady Washer AH|IC| 2k 1
G-12 AS-016210-00 Knife Driving Connecting(R) Ass'y Loz 718 AZ(?) () 1Set
G-12-1 GP-045116-02 Knife Driving Connecting(R) Lol Z 5 AAH(9) 1
G-12-2 GP-045115-03 Knife Driving Connecting Ball(R) Loz 3 o 2(9) 1
G-12-3 SC-001664-00 Screw(M3.5XP0.6) £ 0™ LIAHM3.5%XP0.6) 2
G-13 SN-000047-00 Nut(7/32" n=32) Lio|Z= FEAHZE () HE(7/32" n=32, 2LIA}) 1
G-14 GP-045114-01 Knife Driving Connecting Rod LolZ 5 dd RE 1
G-15 SN-000046-00 Nut(7/32" n=32) UM (2 DY L E(7/32" n=32) 1
G-16 AS-016211-00 Knife Driving Connecting(L) Ass'y Loz 735 AZ(F) () 1Set
G-16-1 GP-045105-01 Knife Driving Connecting(L) Lol = 5 AA(F) 1
G-16-2 GP-045106-01 Rod Ball(L) zE E(7) 1
G-16-3 SC-001664-00 Screw(M3.5XP0.6) = 18 LHAHM3.5XP0.6) 2
G-17 GP-045630-06 Knife Holder Bracket Ltol= =0 2213l 1
G-18 BS-000003-03 Upper Knife Bushing A A 2Y 1
G-19 RI-000157-01 Bushing Ring 2d 8 1
G-20 GP-045119-04 Hook Driving Sleeve = 75 s2l2 1
G-21 GP-030140-00 Bushing Oil Felt zd 27 dE 1
G-22 GP-045705-00 Bushing Oil Seall 24 2 Al 1
G-23 GP-045706-00 Sleeve Oil Seal s2l2 2 A 1
G-24 GP-045120-01 Knife Holder Shaft Support Lol = 0 = X|X|Of 1
G-25 SP-000036-01 Knife Holder Spring Lol= s A= 1
G-26 GP-045111-01 Knife Holder Guide Lol = =0 70| = 1
G-27 SC-0158-3710 SCrew(9/64" n=40) 7+0| E ELIAK9/64" n=40) 1
G-28 ST-000056-01 Knife Holder Shaft LolZ 5 & 1
G-29 SC-000253-00 SCrew(9/64" n=40) XXt D LEAH9/64" n=40) 2
G-30 SC-001638-02 Setting Screw B(3/32" n=56) MEl LIAIB(3/32" n=56) 1
G-31 GP-045109-03 Upper Knife Lto| = (Ah) 1
G-32 SC-001637-01 Setting Screw A(3/32" n=56) ME LIALA(3/32" n=56) 1
G-33 GP-045110-01 Knife Support Lto| = X|X|cH 1
G-34 GP-045112-02 Knife Holder Lol = =0 1
G-35 SC-001636-01 Union Screw(3/32" n=56) AEHAL3/32" n=56) 2
G-36 SC-A550-4517 Screw(1/4" n=40) Lto| = DHLEAK1/4" n=40) 1
G-37 - Oil Wick A 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
H-1 PN-000750-03 Looper Driving Crank Pin 2 & AY3 @ 1
H-2 SC-001672-00 Fixing Screw(9/64" n=40) I LA B(9/64" n=40) 1
H-3 PN-000760-00 Spring Pin(@1.5) Y3 5y Aza m(saAde1.5) 1
H-4 AS—-016695-00 Looper Lever Driving Rod Pin Assy £ e 73 RE H (= 1Set
H-4-1 AS-016213-00 Looper Lever Driving Rod Assy 2H 2 78 RE (X) 1Set
H-4-1-1 GP-045629-00 Looper Lever Driving Rod Ball FHAH 7S RE = 1
H-4-1-2 SC-001664-00 Screw(M3.5XP0.6) = 18 LIAKM3.5%P0.6) 2
H-4-1-3 GP-045628-02 Looper Lever Driving Rod FHaH s RE 1
H-4-2 PN-000751-02 Looper Lever Driving Rod Pin Z2H a8 s R H 1
H-5 WS-000133-00 Washer 2FM 1
H-6 SN-000047-00 Nut(7/32" n=32, 2IL}A}) 1y HE(7/32" n=32, 2lL{A 2
H-7 04-009C-3710 E-Ring(@5) E-2(25) 2
H-8 SC-000984-00 Screw(M3xL4) I 0F LEAHM3XL4) 1
H-9 10S114S-306H Looper Lever Collar F el 72} 2
H-10 SC-0164-2700 Screw(M5XL5) 72} E LHAHMSXLS) 4
H-11 - Oil Wick A 1
H-12 AS-016694-02 Looper Lever Shaft Ass’y 2 2 & (x) 1Set
H-12-1 ST-000076-04 Looper Lever Shaft FH 2H = 1
H-12-2 BS—-000014-03 Looper Driving Lever Shaft Bushing FH 7S A 5 Y 1
H-12-3 GP-045439-02 Looper Lever S 1
H-13 SC-001671-01 ScrewA(M6XP1) I8 LIATA(MBXPT) 1
H-14 AS-016214-00 Looper Driving Connecting(U) Assy FH 7S A2 @) (%) 1Set
H-14-1 GP-045626-00 Looper Driving Connecting(U) 2H TS oAZ (A 1
H-14-2 SC-001664-00 Screw(M3.5XP0.6) 18 LAKM3.5%XP0.6) 2
H-14-3 GP-045115-03 Knife Driving Connecting Ball(R) Lol 3 o 2(9) 1
H-15 SN-000296-00 Nut(7/32" n=32) Lol= 5 AZ =(F) HE(7/32" n=32) 1
H-16 GP-045114-01 Driving Connecting Rod TS dA RE 1
H-17 SN-000046-00 Nut(7/32" n=32) oA (sh 1™ L E(7/32" n=32) 1
H-18 AS-016215-00 Looper Driving Connecting(L) Assy 2H 5 AZ (G (T) 1Set
H-18-1 GP-045627-00 Looper Driving Connecting(L) 2H = AA(SH 1
H-18-2 GP-045625-01 Looper Driving Connecting Ball(L) FH 73 dH 2(3h 1
H-18-3 SC-001664-00 Screw(M3.5%P0.6) 13 LAKM3.5XP0.6) 2
H-19 SN-0116-3400 Nut(1/4" n=40) oz =(5h) 1™ LHE(1/4" n=40) 1
H-20 GP-045442-02 Steady Fork AHC|Z3 1
H-21 SC-001666-00 Screw (M3.5XP0.6) I3 DH LA} 1
H-22 ST-000074-02 Looper Driving Shaft 2 s 5 1
H-23 GP-045436-01 Looper Driving Shaft Sleeve Guide 2 & F &2l2 JolE 1
H-24 WS-000570-00 Washer(AW4) ol 20| 2t (AW4) 1
H-25 SC-0215-1230 Screw(9/64" n=40) 740l E 11 LIAK9/64" n=40) 1
H-26 GP-045435-01 Looper Driveing Shaft Guide FH & 5 Jt0lE 1
H-27 SC-0542-1230 Screw(11/64" n=40) 7t0lE 11F LEAH11/64" n=40) 1
H-28 CL-000329-01 Looper Driving Shaft Collar FH 73 5 72t 1
H-29 15105SC-4113 Screw(M4xL15) TE & 72t ™ LIAHM4XL15) 1
H-30 GP-045440-01 Looper Holder FH 24 1
H-31 SC-001673-01 Screw(11/64" n=40) FH F& 5 18 LIAK11/64" n=40) 1
H-32 GP-045445-02 Spacer AH 0| 1
H-33 SC-0170-7400 Adjusting Screw(9/64" n=40) =X LEAK9/64" n=40) 1
H-34 GP-045707-01 Looper FI 1
H-35 SC-000239-00 Looper Fixing Screw(9/64" n=40) S 18 LEAH9/64" n=40) 1
H-36 GP-045708-00 Needle Guide Hi= 7t 1
H-37 SC-001763-00 Screw(29/256" n=48) HHs7t= DA LA} 2
H-38 SC-001638-02 Looper Setting Screw(3/32" n=56) S ME LIAK3/32" n=56) 1
H-39 WS-000560-01 Ball Washer = kM 1
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Applied

Ref. No. Parts No. Note Name of Parts = Q’ty :
Period
-1 AS-016216-00 Feed Lift Connection (U) Assy Astol & o1 (M) (X) 1Set
[-1-1 GP-045686-01 Feed Lift Connection (U) A5tolE oA (M) 1
I-1-2 SC-0178-7400 Screw (11/64" n=40) AbSHO|E A (A Ay 2
I-1-3 GP-045680-02 Feed Lift Eccentric Ball A5tolS Hal 2 1
I-1-4 SC-001851-00 Screw (11/64" n=40) HAE ELEAL 2
-2 SN-000047-00 Nut (Left Screw 7/32" n=32) ol&iZ HE(RILIAY 2
1-3 GP-045681-01 Feed Lift Eccentric Connecting Rod A5H0|E HA AHARE 1
-4 SN-000046-00 Nut ( 7/32" n=32) 0|&d HE 2
-5 AS-016217-00 Feed Lift Connection (L) Assy Astol & o (8 () 1Set
|-5-1 GP-045627-00 Looper Driving Connecting(L) £ A (sh) 1
I-5-2 SC-001664-00 Screw (M3.5XP0.6) = A (shH FLAt 2
1-5-3 GP-045685-01 Feed Lift Connection Ball A5tolS o £ 1
-6 GP-045442-02 Steady Fork AE|C] £3 1
-7 SC-001666-00 Screw (M3.5XP0.6) AHC| =3 E LA 1
-8 - Oil Wick 2 oAd 74 2
-9 PN-000781-00 Pin A+s o4 Fa 1@ 2
I-10 AS-016218-00 Feed Drive Connection (U) Assy I oA (M) (x) 1Set
I-10-1 GP-045686-01 Feed Lift Connection (U) &5 o (&) 1
I-10-2 SC-0178-7400 Screw (11/64" n=40) Alsto|E A2 (Al A BHLEAL 2
I-10-3 GP-045683-02 Feed Drive Eccentric Ball =73 HA 1
-10-4 SC-001851-00 Screw (11/64" n=40) H EILEA 2
I-11 GP-045684-01 Feed Drive Eccentric Connecting Rod I S HY dERE 1
=12 AS-016219-00 Feed Drive Connection (L) Assy | = & (sh) (X) 1Set
I-12—1 GP-045105-01 Kinfe Driving Connecting (L) T FESHAE(H) 1
[-12-2 SC-001664-00 Screw (M3.5XP0.6) 1 (5t) ELbAL 2
[-12-3 GP-045682-00 Feed Drive Connecting Ball oAd = 1
I-13 WS-000558-00 Steady Washer o1 2 IHAN 1
=14 WS-000216-00 Washer d = M 1
I-15 SN-0116-3400 Nut (1/4" n=40) od = 18 HE 1
I-16 ST-000073-00 Shaft for Feed Driving = 1
=17 GP-045428-01 Feed Drive & Looper Avoid Lever = FH3| 0 8y 1
I-18 BS-000024-00 Bushing for Feed Driving Shaft S5 24 1
-19 SC-0307-1230 Screw (3/16" n=32) S5 ELIAL 1
|-20 AS-016220-00 Connecting Rod for Looper Avoid Assy sl AZRE (%) 1Set
[-20-1 BR-000356-00 Needle Bearing (BA 657) FI 3|3 HAARE H|0f 2
|-20-2 GP-045426-01 Connecting Rod for Looper Avoid FI 5|1 dARE 1
I-21 SC-001665-01 Screw (7/32"n=32) S 3o ABRE F ¢t 2
|-22 SN-000287-00 Nut (7/32" n=32) FH 33 =HHE 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
J-1 GP-045396-03 Main Feed Bar = o| &Ly 1
J-2 GP-045398-03 Differential Feed Bar s ol& 1
J-3 GP-045420-01 Feed Bar Plate I =} B 2
J-4 15-053S-5607 Screw (11/64" n=40) I EH} I ZEHLpAL 4
J-5 SC-0543-2302 Screw (11/64" n=40) Atoto|E 2= NHLIAL 1
J-6 GP-045412-02 Differential Feed Dog Ats0lE g4 1
J-7 GP-045395-02 Main Feed Dog Fol& &4 1
J-8 07-022S-300G Screw (11/64" n=40) =4 E LA 2
J-9 GP-045394-02 NEEDLE GUARD (Rear) HEZLE (%) 1
J-10 SC-001656-01 Screw (1/8" n=44) HEZIE (F) ELIAL 1
J-11 PN-000743-01 Pin for Feed Bar Eccentric o =d HAH 1
J-12 SC-000173-00 Screw (M5XP0.8) T EH} HA T E LA 1
J-18 06—-051R-1600 0O-Ring(P7) o =dt HAHE 0 (P7) 1
J-14 GP-045419-01 Feed Bar Slide Block a=dl £2l0lE £5 1
J-15 BS-000021-02 Bushing for Feed Rocker Link e esd3 1Y 2
J-16 SC-001657-01 Screw (7/32" n=32) At olSHt FSH I F AL 2
J-17 GP-045397-03 Main Feed Driving Link F ol&e #EE3 1
J-18 PN-000742-00 Pin for Feed Rocker Link e sd3 o 2
J-19 GP-045399-00 Differential Feed Bar Driving Link AtS o|&Ht &3 1
J-20 SC-001660-00 Screw (7/32" n=32) AS0l& =™ T SIX|F At 1
J-21 GP-045417-00 Feed Rocker e 2 1
J-22 GP-045413-01 Differential Feed Bar Driving Link Slide Block |xtS0|&Hl 7583 &2l0|E 28 1
J-23 SC-001661-00 Screw (7/32" n=32) AtE0|SHt &Y 3 £210|E SIX|F CHA 1
J-24 GP-045411-00 Differential Feed Adjusting Link AtsolS =HEY3 1
J-25 SC-001659-01 Screw (11/64" n=40) AS0lE ZH™elt] §IX|H ThtAt 1
J-26 GP-045408-01 Differential Feed Adjusting Lever AtS0|E =X e 1
J-27 RI-000024-00 O-Ring(P9) e 2% 03 (P9) 1
J-28 ST-000072-02 Shaft for Feed Rocker e ess 1
J-29 SC-0353-7400 Screw (3/16" n=32) IE 3% ELIAL 1
J-30 BS-000024-00 Bushing for Feed Rocker Shaft e 3% &Y 1
J-31 GP-045416-01 Feed Rocker Link e esd3a 1
J-32 SC-001662-02 Screw (7/32" n=32) IE QS F AL 1
J-33 SN-000286-01 Nut (7/32" n=32) LExZ™¥HE 1
J-34 GP-045409-02 Differential Feed Adjusting Lever (M) Ats0lE =™ (F) 1
J-35 RI-000046-00 O-Ring(P6) AS0lE =H-elH (5) 0F 1
J-36 GP-045678-01 Diferential Feed Adjusting Dial Gasket Ats0|E =H clo|d JtA 1
J-37 GP-045407-02 Differential Feed Adjusting Dial AEolE =3 chold 1
J-38 SC-A301-4119 Screw (9/64" n=40) XtS0|& AEele ELAL 4
J-39 WS-000588-00 Washer A50|S Arsele] °bM (Tt SAA 010) 2
J-40 GP-045401-00 Differential Feed Operating Lever AtS0|& EfSeH 1
J-41 SC-001658-00 Screw (M3XP0.5) A&0|S EEet] AEH LEAL 2
J-42 SN-000285-00 Nut (M3XP0.5) AtS0|& BEZet] AEH LA HE 2
J-43 SC-0549-2302 Screw (1/8" n=44) I = 2583 H ELA 2
J-44 AS-016875-01 Feed Bar Ass'y ol&E (=) 1Set
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Ref. No. Parts No. Name of Parts = ] Q'ty Appllled
Period
K-1 AS-015644-02 Oil Gauge Ass'y 2 Alo|x| (=) 1 Set
K-1-1 GP-045466-01 Oil Gauge Window 22 Jlo|x| & 1
K-1-2 GP-045956-02 Oil Gauge Guide 22 Ao|x| 7t0|E 1
K-2 AS-015519-01 QOil Indicator Ass'y FEXAA(x) 1 Set
K-2-1 GP-000753-00 Qil Indicator FTHXIAIA 1
K-2-2 GP-000754-00 Oil Indicating Floater XA BE 1
K-3 AS-015521-02 Oil Receiver(Rear) Ass'y eho|(F)(x) 1 Set
K-3-1 GP-045471-01 Oil Receiver(Rear) 2| (=) 1
K-3-2 GP-045472-00 Oil Receiver(Rear) Pipe A e gho|(F) mHo| ZA 1
K-3-3 GP-045473-00 il Receiver(Rear) Pipe B 2elgho|(F) mo| =B 1
K-3-4 GP-045474-00 Oil Receiver(Rear) Pipe C 24dbo|(F) Zo|ZC 1
K-4 - Oil Wick T4 1
K-5 RI-000024-00 O-Ring o-g 1
K-6 AS-015557-01 Oil Pump Cover(Rear) Ass'y UYEHE FHH(F)(F) Set
K—6-1 GP-045668-00 Oil Pump Cover(Rear) LQAUEE e (F) 1
K-6-2 GP-045669-00 Oil Pump Cover(Rear) Pipe A LAUHIT F{H(F) Lo ZA 1
K-6-3 GP-045670-00 Oil Pump Cover(Rear) Pipe B 2UE = 7u{(F) mto| =B 1
K-6-4 GP-045671-00 Oil Pump Cover(Rear) Pipe C QAUHE F{H(F) To|=C 1
K-6-5 GP-045672-00 Oil Pump Cover(Rear) Washer LAFH I FHH{(F) AN 1
K-6-6 GP-045673-00 QOil Pump Tank(Rear) UEHE YI(F) 1
K-7 SC-000254-00 Screw QAUEE | DHLEAH9/64" n=40) 6
K-8 GP-045464-01 In-Take Filter = ZH 1
K-9 AS-016251-00 Oil Pump Ass'y LAHI(X) Set
K-9-1 GP-045465-02 Oil Pump Housing QAT 512 Y 1
K-9-2 ST-000081-01 Oil Pump Gear Shaft(Short) AF = J|o{F(Th 2
K-9-3 ST-000080-00 Oil Pump Gear Shaft(Long) AT J|0{F(F) 1
K-9-4 GR-000013-03 Oil Pump Gear A 7|0 4
K-9-5 GR-000012-00 Oil Pump Driven Gear AT 7|0 1
K-9-6 SC-0104-5607 Screw LAHIZ ZF7|0] ELIAH11/64" n=40) 2
K-9-7 GP-047176-00 Oil Seal 24U 1
K-9-8 BS-000026-00 Oil Pump Bushing(Front) UAHE BH (M) 1
K-9-9 BS-000025-00 Oil Pump Bushing(Rear) 2AdHE KY(F) 1
K-10 SC-001677-00 Oil Pump Housing Top Screw QAEH T 5t SALEAH9/64" n=40) 2
K-11 SC-0498-3710 Screw QAUFEZ THLIAK(11/64" n=40) 2
K-12 AS-015558-02 Oil Pump Cover(Front) Ass'y 2UHZ HH(H)(X) Set
K-12-1 GP-045674-00 Oil Pump Cover(Front) LAHI F{H(H) 1
K-12-2 GP-045675-00 Oil Pump Cover(Front) Pipe A AUE = F{u{ (M) mo| ZA 1
K-12-3 GP-045676-00 Oil Pump Cover(Front) Pipe B UE = F{e{ (M) oto| =B 1
K-12-4 GP-045677-00 Oil Pump Cover(Front) Pipe C AEZ 7| (M) mo|=C 1
K-12-5 GP-045679-01 Oil Pump Tank(Front) UEH=E A3 (H) 1
K-12-6 SC-001634-01 Screw QUHEZ o J(H) OpPHLEAHMI2XP1.75) 1
K-13 AS-015556-02 Thread Take-Up Oil Defender Ass'y AR 2 2o|(x) 1 Set
K-13-1 GP-045665-00 Thread Take-Up Oil Defender A7 29| 1
K-13-2 GP-045666-02 Thread Take-Up Oil Defender Felt A A7 2e9to] AEA 1
K-14 SC-000253-00 Screw D™ LEAK9/64" n=40) 2
K-15 WS-000582-01 Seal oz 1
K-16 02-019W-1230 Washer 2FM 1
K-17 AS-015520-00 Oil Receiver(Front) Ass'y 28| (M)(X) Set
K=17-1 GP-045469-00 Oil Receiver(Front) 2ei8ko| (M) 1
K-17-2 GP-045470-00 Oil Receiver(Front) Pipe 2ggro|(M) mto| = 1
K-18 - Oil Wick T 3
K-19 GP-045462-01 Oil Filter Screen Rubber Bushing A HEY IF Y 1
K-20 GP-045463-00 Oil Filter Screen Rubber Seal LA AEY 2 M4 1
K-21 GP-045461-00 Oil Filter Screen A HEL 1
K-22 RI-000170-00 O-Ring O-&(G80) 1
K-23 GP-045449-00 Qil Pan peaeTl] 1
K-24 10-026S-9677 Screw 2dH DFHLIAKMEXPO.8, L=12) 6
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_ , Applied
Ref. No. Parts No. Note Name of Parts = = Q'ty :
Period
K-25 RI-000006-00 Drain Hole Seal ujE7 123 1
K-26 SC-000096-00 Screw for Drain Hole i & LIAK3/8" n=24) 1
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
-1 GP-032452-01 Arm Fixing Bracket 2t iy 22t 1
L-2 02-020S-120D Screw(M5xL.25) 22t D™ LA M5 XL25) 4
L-3 02030SW-B001 Washer 24M 4
-4 07-011W-1230 Spring Washer AZE kM 4
L-5 GP-032455-00 Backet Base 1y 222 HojA 1
L-6 14002SC-4113 Screw(M6xL15) ol A THLIAHMEXL15) 8
L-7 06—-051W-7400 Washer 24M 8
L-8 GP-032458-00 Hand Pulley Bracket HEZ2| =22l 1
L-9 GP-032461-00 Hand Pulley Shaft Base H=Ee| F Hjolx 1
L-10 02023SC-7113 Screw(M4x110) ol A THLIAHM4XL10) 3
L-11 18014SW-3115 Washer 24M 3
L-12 SP-000099-00 Safety Spring OHM X AR 1
L-13 SP-000303-02 Hand Pulley Shaft HEED = 1
L-14 25S5008S-306H Spring Pin AxE o 1
L-15 GP-033416-01 Hand Pulley HEZg3| 1
L-16 255012S-306H Screw(15/64" n=28) HEZ2| = ELIAK15/64" n=28) 1
L-17 CA-003186-00 Safety Switch Cable Ass'y OFM AR X| #HolE(=x) 1
L-18 GP-032462-00 Safety Switch Cover QM A Q| x| 7 1
L-19 SC-000177-00 Screw(3/32" n=56) 7 T LEAL(3/32" n=56) 2
L-20 GP-032453-00 Motor Backet DE Y =22 1
L-21 SFAM-500-001 Main Motor F& 2H (500W £HF) 1
L-22 15039SC-4532 Screw(M5x1.18) D™ LIAHMSXL18) 4
L-23 10-020W-2700 Washer 24M 4
L-24 07-011W-1230 Spring Washer ATE 2kM 4
L-25 GP-032456-00 Coupling A Type HEY A Type 1
L-26 08037SC-120D Screw(M6xL8) HEZ THLIAHMEXLS) 14
L-27 AS-007146-00 Hand Pulley Bevel Gear Ass'y BEEe HHI(x) 1
L-28 14002SC-4113 Screw(M6xL15) H®H Z7]0] D™ LIAFA(MEXL15) 2
L-29 13030SC-4517 Screw(M4) H| 710 D™ LIAB DM LIANMA) 2
L-30 GP-032466-00 Motor Cover 2B F{H 1
L-31 SC-000167-00 Screw(M4xL6) DE HH THLIAHMAXLE) 4
L-32 18014SW-3115 Washer 24M 4
L-33 GP-032467-00 Base Cover # O] A 74t 1
L-34 SC-000167-00 Screw(M4XL6) H o] A e DY LIAHMAXLE) 6
L-35 18014SW-3115 Washer M 6
L-36 01006SC-4113 Screw(M10xL50) oF ™ LEAHM10XL50) 2
L-37 01-004W-7600 Washer 2kM 2
L-38 16014SW-2516 Spring Washer(@6) Hlo|A TIH A= 8
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Applied

Ref. No Parts No. Note Name of Parts = = Q’ty :
Period
M-1 GP-046975-01 Table Elolg 1
M-2 GP-046976-01 Fixed Table for Arm et X|X| Hlo|l& 1
M-3 SC-001726-03 Screw(M10XP1.5) of X| x| & LpAb 4
M—4 15-032W-5607 Washer o X|X|C) FLEAF 2bM 4
M-5 SN-000298-00 Cap Nut(M10XP1.5) o X|X|C) FHLAF HHE 4
M-6 01A124S-811H Nut(M10XP1.5) oF XX FLIALHE 8
M-7 GP-046882-01 Shock Absorbing Rubber o XA|D) 2tED P 9
M-8 GP-045318-03 Arm Supporting Block oF X| x|y 1
M-9 SC-001225-00 Bolt(M8x1140) Elol g A3 28 2E(M8XI140) 1
M-10 43-003W-5607 Washer = 4
M-11 90S014S-306H Washer <A 1
M-12 19011SN-9311 Nut(M8XP1.25) Blolg A5t Ast 2E HE 2
M-13 GP-035759-00 Table Stand Ass'y Blol £ cizl(x) 1Set
M-14 AS-007411-00 Filter Regulator Ass'y gletef| Zaf0lE{(x) 1Set
M-14-1 GP-002323-00 Filter Regulator £l El2f 22 0| & 1
M-14-2 |  GP-019793-00 Slide Valve Safo|Ee 1
M-14-3 | GP-033563-00 Nipple ueg 1
M-14-4 49-007A-106L Fitting 3 1
M-14-5 49A004S-811H Coupling HEY 1
M-15 08062SC-7113 Screw(M5XP0.8) 2 Elzf 220l B (=) ELiA 2
M-16 02030SW-1211 Washer 2 El2f 22 0| E{(x) %‘LW =N 2
M-17 49A009S-811H Nut(M5XP0.8) el 220lE (=) HE 2
M-18 AS—007412-01 Solenoid Valve Ass'y el 0| EYWE(x) 1Set
M-18-1 GP-001623-00 Solenoid Valve g =) 2
M-18-2 | 49A0195-811H Manifold Block U EH 2 1
M-18-3 | GP-033566-00 Hose Nipple sALlE 1
M-18-4 | 49A0155-811H Hose Nipple sALlE 2
M-18-5 | GP-033564-00 Plug E2{3 1
M-18-6 | GP-033568-00 Fitting 3g 1
M-18-7 | 49A020S-811H Silencer ~87| 2
M-19 01-002M-AU12 Screw(M4XP0.7) &ef o|EWE(x) FLIA} 2
M-20 05016SN-1211 Nut(M4XP0.7) Sall-o|EWE(x) HE 2
M-21 CA-003187-00 Cable 3¢ #Holg 2
M-22 GP-016315-01 Manifold Bracket oL EH 22 1
M-23 91-002S-3400 Screw U Z 2217 ELA} 6
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
N-1 GP-046919-01 Bracket for Suction Pipe Z¢ mo|= =z 1
N-2 GP-046920-00 Suction Pipe Connector =& mo|= {4 1
N-3 10-020S-300G Screw (M5XP0.8) =S¢ mlo| = FHUlE| E LA 2
N-4 10-020W-2700 Washer (05) E¢ mo|= FHUE] E LA 21N 2
N-5 GP-046918-00 Suction Pipe Slider =¢ mol= &2jolH 1
N-6 08076SC-4113 Screw (M5XP0.8) S¢ mlo|= &efo|r E LA 1
N-7 10-020W-2700 Washer (d5) E¢ mo|= &2lo|r ELIAL 2bM 1
N-8 10-033C-7507 Nut (M5XP0.8) ¢ mol= &2jol HE 1
N-9 SP-000071-00 Suction Pipe Spring E¢ mojz Az 1
N-10 SC-000167-00 Screw (M4XP0.7) E¢ mlo|= Az ELEAL 1
N-11 18014SW-3115 Washer (d4) S mlo|z Az ELIAL 2FM 1
N-12 SC-001744-00 Screw (M5XP0.8) S¢ mo|Z £2l0|H AET LEA} 1
N-13 GP-046966-00 Suction Pipe Spring Holder S mo|Z A3 0O 1
N-14 SC-0152-1800 Screw (3/32" n=56) E¢ mo|z Ax =0 ELiA 2
N-15 AS-015987-01 Suction Pipe Unit ¢ Zo|Z (x) 1 Set
N-15-1 GP-046904-00 Suction Pipe Seiatol = 1
N-15-2 GP-046905-00 Air Pipe ol of THo| = 1
N-16 SC-000173-00 Screw (M5XP0.8) S¢ mo| = (=) E LA 2
N-17 GP-046903-00 Suction Pipe Holder =¢ molZ &4 1
N-18 10-020S-300G Screw (M5XP0.8) S¢ ool = O ELIA} 2
N-19 10-020W-2700 Washer (®5) 2¢ mlo|Z 20 ELIAL 2t 2
N-20 05A0525-811H Suction Air Hose (TU0604B) E¢ ool =4 (TU0604B) 2
N-21 GP-032277-00 Speed Controller (AS1000F-06) A4|E ZHAEE2 (AS1000F-06) 1
N-22 GP-032847-00 Bracket for Dust Bag HX| gro| 227l 1
N-23 GP-032848-00 Dust Bag H x| gho| 1
N-24 GP-010268-00 Hose Band SAHE 2
N-25 91-002S5-3400 Wood Screw =LEAL 8
N-26 AS-003072-00 Hose Clamp Ass'y SA SYE (X) 1Set
N-26-1 GP-011077-00 Hose Clamp SA ST 1
N-26-2 SC-000399-00 Screw (3/32" n=44) oA ST ELIAL 1
N-27 GP-046991-00 Flexible Hose =8 52 (I=2m) 1
N-28 GP-047624-00 Insert Hose HAASTA (LE 019 2/H 025 T2A) 1
N-29 SC-0215-1230 Screw(9/64" n=40) E¢ mlo|= =23 ELIAL 4
N-30 02-019W-1230 Washer =9 mol= =22}l EHLIAL ot 4
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
O-1 GP-044166-00 option |Thread Cutting Block AFet EE 1
0-2 GP-044167-00 option |Thread Cutting Base AMEHjojA 1
0-3 GP-044384-00 option |Thread Guide 23z 7ol 1
0-4 12-103S-SC51 option |Screw LEAH(M4XL25) 2
0-5 GP-044175-00 option |Bracket "A" for Threed Cutting Cylinder  [AZ Gt A2IH 2213 A 1
0-6 02015SC-4113 option |Screw (M4xL10) LEAL (M4XL10) 2
0-7 GP-044174-00 option |Bracket "B" for Threed Cutting Cylinder  [AlEct AlZIH 2221 B 1
0-8 15105SC-7113 option |Screw (M4xL15) LEAL (M4XL15) 2
0-9 09-041S-3701 option [Nut (M4) HE (M4) 4
0-10 18014SW-3115 option [Spring Washer (@4) Axd 2tM (94) 4
0-11 18015SW-3111 option |Washer (@4) °tM (24) 4
0-12 GP-044579-00 option |Air Cylinder [CJ2KB16-45S] 3¢ A2l [CJ2KB16-45S] 1
0-13 GP-022433-00 option |Fitting 2| & [KJLO6-M5] 1
0-14 14064SN-9311 option [Nut (M5) HE (M5) 2
0-15 CA-004808-00 | option |Sensor MA (=) 1
0-16 GP-044529-00 option |Sensor Bracket MM =222 1
0-17 GP-044528-00 option |Sensor Holder MM 24 1
0-18 03071SC-7113 option |Screw (M3xL10) LEAE (M3XL10) 2
0-19 SN-000112-00 option |Nut (M3) HE (M3) 2
0-20 11-016W-2700 option |Spring Washer (@3) Ax2 LM (@3) 2
0-21 06011SW-2111 option |Washer(@3) 2t (@3) 2
0-22 GP-044526-00 option [Suction Bracket =871 22t 1
0-23 GP-044527-00 option |Needle Plate gy 1
0-24 CA-004806-00 option [Cable 3¢ AHolE 1
0-25 EA-000090-00 option |Switch For Knee Lifting Ass'y 22 28 29# (x) 1Set
0-26 AS-015340-00 option |Solenoid Valve Ass'y L2 co|EwWE(x) 1Set
0-27 SC-0528-1230 option |Screw(9/64" n=40, L10) LIAF(9/64" N=40, L10) 3
0-28 GP-044649-00 option |Presser Foot Guide LR Jlol= 1
0-29 GP-044648-00 option |Frame Chip Guard =gl & 7= 1

From the library of: Superior Sewing Machine & Supply LLC




Accessories Mechanism
o M| A E| ZHA

N

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
P-1 91-102C-1230 Screw Driver (L) Ezjolt (cH) 1
P-2 91-103C-1230 Screw Driver (M),(S) =2tols (8), () 1Set
P-3 23008ET-T121 Spanner(5.5x7) A0 14(5.5x7) 1
P-4 26010ET-A001 Spanner(8x9) A i L4 (8x9) 1
P-5 91-001C-2700 L-Type Hexagonal Wrench(2mm) LA} 3 x| (2mm) 1
P-6 91-004C-2700 L-Type Hexagonal Wrench(2.5mm) LA} &l x| (2.5mm) 1
p-7 91-003C-2700 L-Type Hexagonal Wrench(3mm) LAF 3R] (3mm) 1
P-8 91-001C~-3800 L-Type Hexagonal Wrench(4mm) LAt 3 X| (4mm) 1
P-9 GP-001624-00 Screw Driver for Needle Hs =2}o|H 1
P-10 GP-035651-00 Needle(UY118GCS #10) Hts 8
P-11 GP-035745-00 Needle(UY36211 FLG-1 #10) 2|E| ol Hi= 2
pP-12 91-001C-1230 Bag for Accessories UM MEl BF 1
P-13 GP-002421-000 Bottle of Oil 2 1
P-14 91-011C-1230 Oiller U FRE 1
P-15 91-101C-120H Head Cover ol 47 1
P-16 91-020A-300G Thread Tweexers A 1
p-17 GP-045109-03 Upper Knife Lto| = (A 1
P-18 GP-045369-01 Lower Knife SHH| A 1
P-19 AS-016272-00 Thread Stand (Ass'y) Al Zol(x) 1Set
P-20 AS-016273-00 Thread Guide Sub Bar(Ass'y) AlujZ2o| Ex7J0|E (X) 1Set
P-20-1 GP-001517-00 Holder for Thread Guide Sub-Bar Almj2o| HxJ10|E Fol 1
pP-20-2 SC-000168-00 Screw(M4xP0.7, L=20) AlujZ2o| Ex=710| = Zo| THLIAMA' 1
P-20-3 07016SC-7113 Screw(M4xP0.7, L=12) AlufZo| 2=x=7l0|= Fo| DHLIAB' 1
P-20-4 SN-000026-00 Nut(M4xP0.7) Al Zo| ExJl0|= &Fo| IHHE 2
pP-20-5 GP-001514-00 Thread Guide Sub Bar AujZo| Ex=Jl0|E 1
P-20-6 GP-001516-00 Screw(M4xP0.7, L=12) Al Z2o| 7to| = Fo| 1
pP-20-7 07016SC-7113 Screw(M4xP0.7, L=12) AlmjZ2o| 7jo| = &ro| IFLIA} 2
pP-20-8 SN-000026-00 Nut(M4xP0.7) AlojZo| 7ol = &o| IHHE 2
pP-20-9 GP-001515-00 Thread Guide Bar Almj2o| 7ol = 1
P-21 GP-048475-00  |A-Type Only|Presser Foot Spring Plate A (Left) LRY ATE A (F) (A-Type) 1
p-22 GP-048476-00  [A-Type Only|Presser Foot Spring Plate A (Right) LREr AT2EA () (A-Type) 1
p-23 GP-045373-01 B-Type Only|Presser Foot Spring Plate A (Left) L2k ATaim A (Z) (B-Type) 1
p-24 GP-045375-01 B-Type Only|Presser Foot Spring Plate A (Right) LRk ATEm A () (B-Type) 1

From the library of: Superior Sewing Machine & Supply LLC




o
o
3
o

o
o
s

v

<

Aol x|

0{0
of
ol

F

1-20

From the library of: Superior Sewing Machine & Supply LLC




Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
Q-1 AS—-016820-01 Presser Foot Ass'y L 2dk(x) (A-Type) 1Set
Q-1-1 GP-048517-01 Presser Foot 2 8H(A-Type) 1
Q-1-2 GP-045370-00 Thread Hook, Carrier Crank AlZto| Zo| IY 3 1
Q-1-3 GP-045392-00 Thread Hook Driving Lever Link Aol #saH g3 2
Q-1-4 PN-000741-01 Thread Hook Driving Lever Pin Aol #SeH # 4
Q-1-5 SC-001654-00 Thread Hook, Carrier Crank Screw SIAEo|, Zo| 33 ELIAL (3/32"n=56) 4
Q-1-6 GP-045385-01 Thread Carrier Driving Lever Aol #SaH 1
Q-1-7 GP-045662-01 Top Cover Thread Hook SIAEO| 1
Q-1-8 SC-001652-00 Top Cover Thread Hook Screw SIAEo| ELIAL (9/64" n=40) 1
Q-1-9 GP-045384-01 Thread Hook Driving Lever A Fo| FSaH 1
Q-1-10 GP-045654-00 Top Cover Thread Carrier iAol 1
Q-1-11 SC-001649-00 Double Presser Foot Screw O|F =& ELIAF (1/8" n=44) 2
Q-1-12 GP-045379-00 Presser Foot Right Plate 24 Z80|E(2) 1
Q-1-13 GP-045378-01 Presser Foot Left Plate 24k Zajo| E(FH 1
Q-1-14 SC-001653-00 Presser Foot Plate Screw L 28 Z0|E ELIAKSE/32" n=56) 5
Q-1-15 GP-045369-01 Lower Knife SHH| A 1
Q-1-16 GP-045368-02 Lower Knife Clamp Stof| A ol 1
Q-1-17 SC-000252-00 Lower Knife Clamp Screw St & Fol FELHAL (1/8" n=44) 1
Q-1-18 SP-000042-00 Double Presser Foot Spring ol ATy 1
Q-1-19 GP-045374-02 Double Presser Foot Ol s 1
Q-1-20 GP-048475-00 Presser Foot Spring Plate A (Left) LRe ATZE A (R (A-Type) 1
Q-1-21 GP-048476-00 Presser Foot Spring Plate A (Right) LERE AT A () (A-Type) 1
Q-1-22 SC-001650-00 Presser Foot Spring Plate A Screw Leuk AT O A E LA (3/32" n=56) 2
Q-1-23 GP-045376-00 Spring Plate Holder A malmk Zo| 1
Q-1-24 GP-045377-01 Chip Guard & okl 1
Q-1-25 SP-000043-00 Chip Guard Spring g oohf Az 1
Q-1-26 SC-001651-00 Chip Guard Stud Bolt &l ok THFAL (1/8" n=44) 1
Q-1-27 GP-045383-02 Cloth Guide Plate HMItolE T (A-Type) 1
Q-1-28 - Oil Wick A 2
Q-2 GP-045663-03 Lap Former HZH (A-Type) 1
Q-3 GP-048564-00 Gauge Mark (A-Type) HOIXI 03 (A-Type) 1
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01-002M-AU12 |Screw(M4XP0.7) 41 | M-19 | [14064SN-9311 [Nut (M5) 45 | O-14 | [AS-015556-00 |0il Defender Ass'y 35 | K-13
01-004W-7600|Washer 39 | L-37 15017SC-4113|Screw(M8xP1.25) 25 | F-44 | |AS-015557-00 |Oil Pump Cover(Rear) Ass'y 35 K-6
01006SC—-4113|Screw(M10XL45) 39 | L-36 15-053S-5607 |Screw (11/64" n=40) | 33 J-4 AS-015558-01 |0il Pump Cover(Front) Ass'y | 35 | K-12
01-007R-8130| Rubber Cap(S) A-50 15077SW-2111|Washer 41 M-4 AS—-015559-01 |Thread Guide Support Ass'y 13 C—1
01-008S-2070 |Head Key Screw A-39 | |15084SC-8119|Screw(M4xL6) 39 | L-31 AS-015644-01 |Oil Gauge Ass'y 35 K-1
01-035P-1370 |Serial Number Plate A-23 | |15084SC-8119|Screw(M4xL6) 39 | L-34 | |AS-015963-00 [Thread Release Support Ass'y| 13 Cc-9
01-035P-7400 |Rivet A-24 | |15095SW-3115|Washer 25 | F-41 AS-015987-00 [Suction Pipe Unit 43 | N-15
01-038W-1230|Washer 25 | F-40 15105SC-4113|Screw(M4xL15) 29 | H-30 | [AS-016133-00 |Presser Foot Ass'y 23 | F-36
01-054R-300G |Rubber Cap(L) A-49 | |15105SC-7113|Screw (M4xL15) 45 | 0O-8 AS-016197-00 |Silicone Oil Tank Ass'y | 13 | C-24
01S034S-306H |Nut A-47 | |16014SW-2516|Spring Washer(@6) 39 | L-38 | |AS-016209-00 |Hook Driving Rod(L) Ass'y | 27 | G-1
020153C—-4113|Screw (M4xL10) 45 0-6 18014SW-3115|Spring Washer (@4) 45 | O-10 | [AS-016210-00|Connecting(R) Ass'y | 27 | G-12
02015SC-4113|Screw(M4xL10) 39 L-10 18014SW-3115|Washer 39 L-11 AS-016211-00 |Connecting(L) Ass'y | 27 | G-16
02-019W-1230|Washer 13 C-5 18014SW-3115|Washer 39 L-32 AS-016213-00 |Looper Lever Driving Rod Assy| 29 H-4
02-019W-1230|Washer 35 | K-16 18014SW-3115|Washer 39 L-35 AS-016214-00 |Connecting(U) Assy 29 | H-15
02-019W-1230|Washer 43 | N-30 | |18014SW-3115|Washer (®4) 43 | N-11 AS-016215-00| Connecting(L) Assy | 29 | H-19
02-020S-120D [Screw(M5x1.25) 39 -2 18015SW-3111|Washer (@94) 45 | O-11 AS-016216-00 |Feed Lift Connection (U) Assy | 31 I-1
02-020S-120D |Screw(M5X.25) 39 | L-22 18047SC-7113|Screw 23 | F-17 | [AS-016217-00 |Feed Lift Connection (L) Assy | 31 -5
02030SW-1211|Washer 41 | M=16 | |19011SN-9311 |[Nut(M8XP1.25) 25 | F-46 | [AS-016218-00 |Connection (U) Assy | 31 I-10
02031SC-4113| Screw 23 | F-35 19011SN-9311 |[Nut(M8XP1.25) 41 M-6 AS-016219-00 |Connection (L) Assy | 31 I-12
03071SC-7113|Screw (M3xL10) 45 | O-18 | [19011SN-9311 |Nut(M8XP1.25) 41 | M-12 | [AS-016220-00 |Connecting Rod Assy| 31 1-20
04-009C-3710|E-Ring(@5) 29 H-7 23008ET-T121 |[Spanner(5.5x7) 47 P-3 AS-016251-00 |Oil Pump Ass'y 35 K-9
05016SN-1211|Nut(M4XxP0.7) 41 | M=20 | |25S008S-306H |Spring Pin 39 | L-14 | |AS-016272-00|Thread Stand (Ass'y) | 47 | P-19
05452CM-A001 |Thread Guide Bushing 13 | c-1-2 | |25S0125-306H [Screw(15/64" n=28) | 39 | L-16 AS-016273-00 |Thread Guide Sub Bar(Ass'y) | 47 | P—20
05452CM-A001 |Thread Guide Bushing 13 | C-3-1 26010ET-A001 |Spanner(8xp) 47 P-4 AS-016385-00 |Tension Adjusting Ass'y| 15 | C-62
05A052S-811H|Suction Air Hose 43 N-20 40-007W-1600|Head Screw Washer 7 A-35 AS-016386-00 |Tension Adjusting Ass'y| 15 | C-63
06-004P-2350 |Standard Pin 11 B-4 40-704C-1230|Tension Adjusting Nut 13 | C-14 AS-016387-00 [Tension Adjusting Ass’y| 15 | C-64
06011SW-2111|Washer(@3) 45 | 0-21 44-0000-1230 |Oil Wick 17 | D-17 | |BR-000342-00|Upper Shaft Bearing | 17 D-3
06-042R-1230|0-Ring(P8) 33 | J-13 49-001A-5030 |Fitting 25 | F-43 | |BR-000354-00 |Needle Bearing (KT202410) | 19 | E-19
06-051W-7400|Washer 25 | F-49 49-007A-106L |Fitting 41 |M-14-4| |BR-000355-00 |[Needle Bearing 19 | E-25
06-051W-7400|Washer 39 -7 49A004S-811H|Coupling 41 [M—-14-5| |BR-000356-00 |Needle Bearing (BA 65Z) | 31 |1-20—1
07-011W-1230|Spring Washer 39 -4 49A009S-811H|Nut(M5XP0.8) 41 | M-17 | |BS-000003-01 |Upper Knife Bushing | 27 | G-18
07-011W-1230|Spring Washer 39 L-24 49A015S-811H|Hose Nipple 41 |M-18-4| |BS-000004-00|Presser Bar Bushing 17 | D-19
07016SC-7113|Screw(M4xP0.7, L=12) | 47 |P-20-3| [49A019S-811H|Manifold Block 41 [M-18-2| |BS-000005—-01 |Needle Bar Bushing (Lower) 17 | D-22
07016SC-7113|Screw(M4xP0.7, L=12) | 47 |P-20-7| |49A020S-811H|Silencer 41 [M-18-7| [BS—-000006-01 |Needle Bar Bushing (Upper) 17 | D-21
08037SC—120D|Screw(M6XL8) 39 | L-26 | |51A056S-81H2|Washer 19 | E-11 BS-000007-00 |Bushing 17 | D-27
08062SC-7113|Screw(M5XP0.8) 41 | M-15 | |90S014S-306H|Washer 41 | M-11 BS-000008-01 |Bushing(Front) 17 | D-24
08076SC-4113|Screw (M5XP0.8) 43 N-6 91-001C-1230|Bag for Accessories 47 pP-12 BS-000009-01 |Bushing(Rear) 17 | D-25
09-008S-8270 |Screw (1/8" n=44) 15 | C-58 91-001C-2700|Wrench(2mm) 47 P-5 BS-000010-01 |Upper Shaft Bearing Bushing | 17 D-1
09-025W-8270|Washer 25 F-45 91-001C-3800|Wrench(4mm) 47 P-8 BS-000011-01 |Upper Shaft Bushing | 17 D-8
09-041S-3701 |[Nut (M4) 45 0-9 91-001M-120D|Warning Sticker 9 A-61 BS-000012-01 |Bushing 17 | D-13
10-002A-300G |Collar 19 | E-51 91-002S-3400 |Screw 41 | M-23 | [BS-000013-01|Main Shaft Bushing 17 D-9
10-020S-300G |Screw (M5XP0.8) 43 N-3 91-002S-3400 |Wood Screw 43 | N-25 | [BS-000014-00 |Bushing 17 | D-14
10-020S-300G |Screw (M5XP0.8) 43 | N-18 91-003C-2700|Wrench(3mm) 47 p-7 BS-000015-01 |Knife Driving Lever Bushing(F) | 17 | D-11
10-020W-2700|Washer 39 L-3 91-004C-2700|Wrench(2.5mm) 47 P-6 BS—000016—01 |Knife Driving Lever Bushing(R) | 17 | D-12
10-020W-2700|Washer 39 | L-23 91-011C-1230|Qiller 47 | P-14 | |BS-000017-01 |Crank Shaft Bushing | 17 D-7
10-020W-2700|Washer (d5) 43 N-4 91-020A-300G|Thread Tweexers 47 | P-16 BS-000021-00 |Bushing 33 | J-15
10-020W-2700|Washer (d5) 43 N-7 91-101C-120H|Head Cover 47 P-15 BS-000022-01 |Thread Release Pin Bushing | 13 | C-9-2
10-020W-2700|Washer (d5) 43 | N-19 91-102C-12300 |Screw Driver (L) 47 P-1 BS-000023-00 |Bushing Rod 31 |1-22
10-0225-2077 |Stud Screw(3/16" N=32) 25 | F-48 91-103C-12300 |Screw Driver (M),(S) | 47 p-2 BS-000024-00 |Bushing 31 I-18
10-026S-9677 |Screw 37 | K-24 | |AS-003072-00|Hose Clamp Ass'y 43 | N-26 | [BS-000024-00 |Bushing 33 | J-30
10-033C-7507 |Nut (M5XP0.8) 43 N-8 AS-007411-00 |Filter Regulator Ass'y | 41 | M=14 | |BS-000025-00|0il Pump Bushing(Rear)| 35 | K-9-9
10-058S-2077 |Screw (9/64" n=40) 13 C-6 AS-007412-01 |Solenoid Valve Ass'y | 41 | M-18 BS-000026-00 |0il Pump Bushing(Front) 35 | K-9-8
10-110S-300G |Presser Foot Screw 25 F-37 AS-015340-00 |Solenoid Valve Ass'y | 45 | O-26 CA-003186-00 |Safety Switch Cable Ass'y | 39 L-17
10-110S-300G [Screw(11/64" n=40) | 13 | C-22 | |[AS-015464-01 |Thread Take-Up Ass'y | 19 E-4 CA-003187-00|Cable 41 | M-21
10S060S—-306H |Top Cover(Middle) Screw 7 A-11 AS-015465-01 [Thread Take-Up Ass'y | 19 E-3 CA-004806-00|Cable 45 | O-24
10S114S-306H |Looper Lever Collar 29 | H-10 | |[AS-015513-01 |Bevel Gear Ass'y 39 | L-27 CA-004808-00|Sensor 45 | O-15
11-016W-2700|Spring Washer (@3) 45 | 0-20 AS-015515-00 |Thread Take-Up Ass'y | 13 | C-27 CL-000324-01 | Take—up Collar 19 | E-4-2
11-017C~7507 |Top Cover(Middle) Spring Nut | 7 A-15 | |AS-015516—-00 |Thread Guide Pipe(Ass'y) | 13 C-3 CL-000325-01 |Looper Thread Take-up Collar| 19 | E-3-3
11-024S-2077 |Screw (1/8" n=40) 19 E-6 AS-015517-02 |Holder Ass'y 15 | C-44 | |CL-000326-00|Main Shaft Collar 19 E-7
12-103S-SC51 |Screw 45 0-4 AS-015519-00 |Qil Indicator Ass'y 35 K-2 CL-000329-01 |Looper Driving Shaft Collar| 29 | H-29
14002SC-4113|Screw(M6XL15) 39 L-6 AS-015520-00 |Oil Receiver(Front) Ass'y | 35 | K=17 | |EA-000090-00 |Switch For Knee Lifting Ass'y | 45 | O-25
14002SC-4113|Screw(M6XL15) 39 | L-28 AS-015521-01 |Oil Receiver(Rear) Ass'y | 35 K-3 GP-000908-01 |Tension Disc 13 | C-19
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GP-001317-00|0il Window 7 A-8 GP-045075-01 |[Head Cover(Front) 7 A-57 GP-045368-01 |Lower Knife Clamp 23 |F-36-16
GP-001514—-00|Thread Guide Sub Bar | 47 |P-20-5| |GP-045077-00 (Top Cover(Front) Gasket 7 A-20 | |GP-045369-00|Lower Knife 23 |F-36-15
GP-001515-00|Thread Guide Bar 47 |P-20-9| |GP—045079-01|Top Cover(Rear) Gasket 7 A-4 GP-045369-00 |Lower Knife 47 | P-18
GP-001516-00|Screw(M4xP0.7, L=12) | 47 |P-20-6| |[GP—-045081-01|Head Cover Gasket 7 A-56 | |GP-045370-00{Thread Hook, Carrier Crank | 23 | F-36-2
GP-001517-00|Holder 47 |P-20-1| |GP—-045082-01|Arm End Cover Gasket 7 A-25 GP-045373-00|Spring Plate A (Left) | 23 |F-36-20
GP-001595-00 |Pipe Holder 13 C-4 GP-045083-00 |Gasket 7 A-28 | |GP-045374-01|Double Presser Foot | 23 [F-36-19
GP-001595-00|Pipe Holder 13 | C-37 | |GP-045084-01|Looper Lever Shaft Cover 7 A-29 | |GP-045375-00|Spring Plate A (Right)| 23 |F-36-21
GP-001623-00|Solenoid Valve 41 |M-18-1| |GP-045085-01 |Arm End Cover 7 A-26 GP-045376-00|Spring Plate Holder 25 |F-36-23
GP-001624-00|Screw Driver 47 P-9 GP-045086-01|Top Cover(Front) 7 A-18 GP-045377-01 |Chip Guard 25 |F-36-24
GP-002323-00 |Filter Regulator 41 |M-14-1| |GP-045087-01[Top Cover(Rear) 7 A-3 GP-045378-00 |Presser Foot Left Plate 23 |F-36-13
GP-002421-00|Bottle of Qil 47 P-13 GP-045088-01 [Needle Bar Bushing Lid | 17 | D-20 GP-045379-00 |Presser Foot Right Plate | 23 [F-36-12
GP-009821-00|Warning Sticker A 9 A-60 | |GP-045089-00|Lifter Lever Plate 23 | F-18 | |GP-045380-02|Backet Base 39 L-5
GP-010268-00|Hose Band 43 | N-24 | |GP-045090-00 |Presser Bar Lifter Lever(Large) | 23 | F—20 | [GP—045381-01|Base Cover 39 | L-33
GP-011077-00|Hose Clamp 43 |N-26-1| |GP—045091-00 |Presser Bar Lifter Lever(Small) | 23 | F-30 | |GP-045382-01|Hand Pulley Bracket | 39 L-8
GP-016315-01 [Manifold Bracket 41 M-22 | |GP—-045095-00 |Presser Bar Lifter Lever 23 | F-32 GP-045383-01|Cloth Guide Plate 25 |F-36-27
GP-019793-00|Slide Valve 41 |M-14-2| |GP-045097-00 |Presser Foot Guide (Left) | 23 | F-16 GP-045384-01 |Thread Hook Driving Lever | 23 |F-36-9
GP-022433-00 [Fitting 45 | 0-13 GP-045102-00|Felt Cap 17 | D-16 GP-045385-01 |Thread Carrier Driving Lever | 23 |F-36-6
GP-030140-00|Bushing Oil Felt 27 | G-21 GP-045103-02|Bushing Housing Gasket 17 D-5 GP-045386-00|Loopr Thread Take-Up | 13 |C-27-1
GP-032277-00|Speed Controller 43 | N-21 GP-045104-02 |Bushing Housing 17 D-4 GP-045387-01|Guide Support Plate | 13 | C-34
GP-032376-00|Safety Spring 39 | L-12 | |GP-045105-01 [Kinfe Driving Connecting (L) | 31 |I-12-1 | |GP-045388-00 |Looper Thread Guide(U) 13 | C-40
GP-032378-00|Hand Pulley Shaft 39 | L-13 GP-045105-01 [Knife Driving Connecting(L) | 27 |G-16-1| |GP—045389-01 |Holder Backet 15 | C-41
GP-032452-00|Arm Fixing Bracket 39 L1 GP-045106-00|Rod Ball(L) 27 |G-16-2| |GP-045390-01 |Support Backet 13 | C-10
GP-032453-00 [Motor Backet 39 | L-20 GP-045108-01 [Thread Take-Up Bracket 27 G-9 GP-045391-00|Support Bar 13 C-8
GP-032456-00|Coupling A Type 39 | L-25 | |GP-045109-01 |Upper Knife 27 | G-31 GP-045392-00 |Driving Lever Link 23 |F-36-3
GP-032461-00|Hand Pulley Shaft Base | 39 L-9 GP-045109-01 [Upper Knife 47 | P17 GP-045393-02 |Disk Adjusing Plate 13 | C-20
GP-032462-00|Safety Switch Cover | 39 | L-18 GP-045110-01 [Knife Support 27 | G-33 | |GP-045394-01|NEEDLE GUARD (Rear) | 33 J-9
GP-032466-00 [Motor Cover 39 | L-30 GP-045111-01 [Knife Holder Guide 27 | G-26 | |[GP-045395-01 |Main Feed Dog 33 J-7
GP-032471-00|Cylinder Knuckle 25 | F-47 | |GP-045112-01 [Knife Holder 27 | G-34 | |[GP-045396-01 Main Feed Bar 33 J-1
GP-032772-00 |Air Cylinder 25 | F-42 GP-045113-01 |[Knife Driving Lever 27 | G-10 GP-045397-01|Main Feed Driving Link | 33 | J-17
GP-032847-00|Bracket for Dust Bag | 43 | N-22 GP-045114-00 [Driving Connecting Rod | 29 | H-17 GP-045398-01 |Differential Feed Bar | 33 J-2
GP-032848-00|Dust Bag 43 | N-23 GP-045114-00|Connecting Rod 27 | G-14 GP-045399-00]| Driving Link 33 J-19
GP-033416-01|Hand Pulley 39 | L-15 | [GP-045115-02|Connecting Ball(R) 27 |G-12-2| |GP-045400-00Bed Gasket 11 B-2
GP-033563-00|Nipple 41 |M-14-3| |GP-045115-02|Connecting Ball(R) 29 |H-15-3| |GP-045401-00|Operating Lever 33 | J-40
GP-033564-00|Plug 41 |M-18-5| |GP-045116-01 |Connecting(R) 27 |G-12-1| |GP-045402-00|Thread Pie(U) 13 | C-39
GP-033566-00|Hose Nipple 41 |M-18-3| |GP-045118-01|Hook Driving Rod(L) | 27 | G-1-1| |GP—-045404-00|Thread Take-Up Holder| 13 | C-25
GP-033568-00 [Fitting 41 |M-18-6| |GP-045119-02|Hook Driving Sleeve | 27 | G-20 | |GP-045406-01|Bed Oil Gauge " B-9
GP-033572-00|Sticker for Gauge M5| 11 | B-48 | |GP-045120-01 |Knife Holder Shaft Support| 27 | G-24 | |GP-045407-01 Adjusting Dial 33 | J-37
GP-033573-00 |Sticker for Gauge M6 | 11 B-47 GP-045121-00|0il Felt 17 | D-15 GP-045408-01 |Adjusting Lever 33 J-26
GP-035651-00|Needle (UY118GCS #10) | 19 | E-43 | |GP—045128-00 |Presser Foot Guide (Right) | 23 | F-14 | [GP—-045409-00 Adjusting Lever (M) 33 | J-34
GP-035651-00 [Needle(UY118GCS #10) 47 | P-10 | |GP-045129-00| Connecting Bracket | 23 F-4 GP-045410-00|Bed Cover (Front) 11 B-7
GP-035745-00 [Needle (UY 36211 FLG-1 #10)| 19 | E-44 GP-045130-00|Presser Bar Guide 23 F-9 GP-045411-00|Adjusting Link 33 | J-24
GP-035745-00 |Needle(UY36211 FLG-1 #10) | 47 | P-11 GP-045131-01 |[Connecting Bracket Cushion| 23 F-8 GP-045412-01 |Differential Feed Dog| 33 J-6
GP-035759-00(Table Stand Ass'y 41 | M-13 | |GP-045132-00|Connecting Lever 23 | F-33 | [GP-045413-01 |Slide Block 33 | J-22
GP-043872-00|Wire Oil Wick 17 | D-10 | |GP-045133-00|Lifter Lever Link(Large) | 23 | F-27 | |GP-045414-01 |Bed Cover (Left) 11 | B-13
GP-044166-00(Thread Cutting Block | 45 0-1 GP-045134-00 |Plunger 23 | F-26 | |GP-045415-00 Bed Cover (Left) Gasket 11 | B-12
GP-044167-00|Thread Cutting Base | 45 0-2 GP-045135-01 [Retaining Plate 19 E-21 GP-045416-01|Feed Rocker Link 33 J-31
GP—-044174-00|Bracket "B" 45 0-7 GP-045136-01 |Connecting Rod 19 E-23 GP-045417-00|Feed Rocker 33 J-21
GP-044175-00|Bracket "A" 45 0-5 GP-045137-01 |Connecting Link 19 E-33 GP-045418-00|Gasket 1M B-31
GP-044384-00|Thread Guide 45 0-3 GP-045138-02|Driving Rod (Right) 19 | E-20 GP-045419-01|Feed Bar Slide Block | 33 | J-14
GP-044526-00|Suction Bracket 45 | 0-22 | |GP-045139-01|Needle Bar Holder 19 | E-37 | |GP-045420-01|Feed Bar Plate 33 J-3
GP-044527-00|Needle Plate 45 | 0-23 GP-045140-01|Take—up Plate 19 | E-4-1 | |GP-045421-00|Feed Driving Shaft Cover 11 B-32
GP-044528-00|Sensor Holder 45 | 0-17 | |GP-045141-01|Thread Take-up Plate | 19 | E-3-1 | |[GP-045422-01 Supporter 11 | B-19
GP-044529-00|Sensor Bracket 45 | 0-16 | |GP-045142-01 |Thread Take-up Spacer| 19 | E-3-2 | |GP-045423-02|Thread Release Support| 13 | C-9-1
GP-044579-00|Air Cylinder 45 | O-12 | |GP-045143-01 Stitch Plate Tongue(5.2mm) | 19 | E-48 | |GP-045424-00|Bed Cover Upper 11 | B-37
GP-044648-00|Frame Chip Guard 45 | 0-29 | |GP-045144-01 [Main Shaft Coupling_A | 19 E-9 GP-045425-00|Thread Guide Plate Support | 13 C-7
GP-044649-00 |Presser Foot Guide | 45 | 0-28 | |GP—045145-01 |Main Shaft Coupling_B | 19 | E-10 | |GP-045426-01 Connecting Rod 31 |1-20-2
GP-044966-02|Arm 7 A-1 GP-045146-01|Needle Holder 19 | E-41 | |GP-045427-00|Spring Holder 15 | C-57
GP-044967-03|Bed 11 B-1 GP-045147-01 |[Needle Plate (5.2mm) 19 E-46 GP-045428-01|Lever 31 -17
GP-044968-01|Head 7 A-2 GP-045318-01 |Arm Supporting Block | 41 M-8 GP-045429-00|Needle Thread Guide | 15 | C-52
GP-045071-00|Top Cover(Middle) 7 | A-10 | |GP—045365-01 |Stopper Plunger 23 | F-24 | |GP-045430-01 |Needle Thread Guide | 15 | C-46
GP-045072-00|0il Guard Felt 7 | A-43 | |GP-045366-00|Lifter Lever Link(Small) | 23 | F-29 | [GP-045432-00 Pin Holder Cover 15 |C-44-1
GP-045074-01|Head Cover(Left) 7 | A-48 | |GP-045367-02|Presser Foot 23 |F-36-1| |GP-045433-00|Pin Holder 15 |C-44-2
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GP-045435-01 |Looper Driveing Shaft Guide 29 | H-27 GP-045672-00 |Oil Pump Cover(Rear) Washer | 35 | K-6-5 | |GP-047624-00|Insert Hose 43 | N-28
GP-045436-01 |Guide 29 H-24 GP-045673-00|0il Pump Tank(Rear) | 35 | K-6-6 | |GR-000008—-00|Pump Driving Gear 19 E-15
GP-045439-01 |Looper Lever 29 | H-14 | |GP-045674-00|0il Pump Cover(Front) | 35 |[K-=12-1| |GR-000012-00|Qil Pump Driven Gear| 35 | K-9-5
GP-045440-01 |Looper Holder 29 | H-31 GP-045675-00 |0il Pump Cover(Front) Pipe A | 35 [K-12-2[ [GR-000013-01|Oil Pump Gear 35 | K-9-4
GP-045441-01|NeedleBar Lever 19 | E-29 | |GP-045676-00|0i Pump Cover(Front) Pipe B | 35 |K-12-3| |[NB-000001-01 |[NeedleBar 19 | E-40
GP-045442-00|Steady Fork 31 -6 GP-045677-00|0i Pump Cover(Front) Pipe C | 35 |K—12-4| |PN-000778-00 |Spring Pin (1.5 1=6) | 21 E-53
GP-045442-01|Steady Fork 29 | H-21 GP-045678-01 |Gasket 33 | J-36 PN-000736-00|Stop Plunger Pin 23 | F-22
GP-045443-00|Eyelet(R) 13 | Cc-32 | |GP-045679-01|0il Pump Tank(Front)| 35 |K-12-5| [PN-000737-00|Connecting Link 19 | E-34
GP-045444-00|Eyelet(F) 13 | C-31 GP-045680-00 |Feed Lift Eccentric Ball | 31 | I1-1-3 | |PN-000738-00 |Connecting Rod 19 | E-26
GP-045445-00|Spacer 29 | H-33 GP-045681-00|Connecting Rod 31 -3 PN—-000741-01 |Thread Hook Driving Lever Pin | 23 |F-36-4
GP-045447-01|0il guide Wire A-51 GP-045682-00|Connecting Ball 31 |1-12-3 | |PN-000742-00|Pin for Feed Rocker Link 33 | J-18
GP-045448-00|Thread Take-Up Cover A-58 GP-045683-00 |Feed Drive Eccentric Ball 31 |1-10-3 | |PN-000743-01 |Pin for Feed Bar Eccentric | 33 | J-11
GP-045449-00|0il Pan 37 | K-23 | |GP-045684-00|Connecting Rod 31 =11 PN-000744-00| Eccentric Pin 11 B-3
GP-045460-00|Head Oil Defender 7 A-37 GP-045685-01 |Feed Lift Connection Ball | 31 1-5-3 PN-000745-01|Thread Release Pin 13 | C-23
GP-045461-00|0Qil Filter Screen 35 | K-21 GP-045686-01 |Feed Lift Connection (U) 31 =11 PN-000746-00|Looper Cover Pin 11 B-24
GP-045462-01 |Bushing 35 | K-19 GP-045686-01 |Feed Lift Connection (U) 31 |1-10-1| |PN-000747-01|Stitch Plate Guide Pin| 11 B-18
GP-045463-00|Seal 35 | K-20 | |GP-045688-00 Bracket 15 | C-53 | [PN-000748-01 |[Needle Thread Pin 15 | C-42
GP-045464-00|In-Take Filter 35 K-8 GP-045689-01 [HooK Driving Rod Oil Guard | 7 A-44 PN-000750-02 |Looper Driving Crank Pin 29 H-1
GP-045465-01 |0Oil Pump Housing 35 | K-9-1 | |GP—-045690-01 |Fixing Block 15 | C-49 PN—-000751-01 |Looper Lever Driving Rod Pin | 29 H-8
GP-045466-00|0il Gauge Window 35 | K-1-1 | |GP-045691-01 |Fixing Block Holder 15 | C-50 | |[PN-000752-01|Head Key 7 A-38
GP-045467-00|0il Indicator 35 | K-2-1 | |GP-045692-01 |Oil Guard 7 | A-42 | |PN-000753-01 |Taper Pin (®6 L18 1/50) 7 A-41
GP-045468-00|0il Indicating Floater | 35 | K—2—2 | |GP—-045694-00|Crank Shaft Oil Guard 7 | A-36 | |PN-000760-00|Spring Pin(@1.5) 29 H-3
GP-045469-00|0il Receiver(Front) 35 |[K=17-1| |GP-045695-00|Silicone Qil Tank Lid | 13 |C-24-1| |PN-000777-00|Spring Pin 13 |C-24-2
GP-045470-00|0il Receiver(Front) Pipe| 35 |K-17-2| |GP-045696-01|Silicone Oil Tank 13 |C-24-6( |PN-000779-00 |Spring Pin 23 F-7
GP-045471-01|0il Receiver(Rear) 35 | K-3-1 | |GP-045697-00 Silicone Oil Tank Bracket | 13 [C—24-7| [PN-000780-00 |Spring Pin 23 | F-34
GP-045472-00|0il Receiver(Rear) Pipe A | 35 | K-3-2 | |GP-045698-01|Chip Guard 7 A-53 | [PN-000781-00|Pin 31 -9
GP-045473-00 |Oil Receiver(Rear) Pipe B | 35 | K-3-3 [ |GP-045699-00 Felt 13 |C-24-3| | RI-000006-00 |Drain Hole Seal 7 A-31
GP-045474-00|0il Receiver(Rear) Pipe C | 35 | K-3-4 | [GP—045700-01 Silicone Oil Felt Bracket| 13 |C-24-4| | RI-000006—00 |Drain Hole Seal 37 | K-25
GP-045514-00 |Looper Thread T-U Guide | 13 | C-29 GP-045701-00 [Thread Guide Pipe SupportA| 13 | C-1-3 RI-000024-00 |O—-Ring 35 K-5
GP-045625-00|Connecting Ball(L) 29 |H-19-2| |GP-045702-00|Thread Guide Pipe Support B| 13 | C-1-4 | | RI-000024-00 |O-Ring(P9) 33 | J-27
GP-045626-00 |Looper Driving Connecting(U)| 29 |H-15-1| |GP-045703-01|Thread Guide Plate 13 | C-1-1 RI-000046-00 |O-Ring(P6) 33 | J-35
GP-045627-00 |Looper Driving Connecting(L) | 29 |H—-19-1| |GP-045704-00 |HeadCover(F) Thread Guide | 15 | C-47 RI-000157-01 |Bushing Ring 27 | G-19
GP-045627-00 |Looper Driving Connecting(L)| 31 | I-5—1 GP-045705-00|Bushing Oil Seal 27 | G-22 RI-000158-01 |Thrust Ring 19 | E-32
GP-045628-01 |Looper Lever Driving Rod | 29 | H-4-3 | [GP—045706-00Sleeve Oil Seal 27 | G-23 RI-000160-01 |Guide Ring 19 | E-18
GP-045629-00 |Looper Lever Driving Rod Ball| 29 | H-4-1 | |GP-045707-01|Looper 29 | H-35 RI-000167-00 |O-Ring 7 A-7
GP-045630-03|Knife Holder Bracket | 27 | G-17 | |GP-045708-00|Needle Guide 29 | H-37 RI-000168-00 |O-Ring(P12.5) 19 E-2
GP-045631-00 |Needle Thread Take-Up 27 G-6 GP-045800-01 [Top Cover(Middle) Hinge 7 | A-16 RI-000170-00 |O—-Ring 35 | K-22
GP-045632-00|0il Seal 17 D-6 GP-045850-00|RodBall 27 | G-1-2 | [SC-000096-00|Screw for Drain Hole | 7 A-32
GP-045648-01 |Looper Thread Tube | 13 | C-36 GP-045851-01|Carrier Hook Holder 27 G-4 SC-000096-00|Screw for Drain Hole | 37 | K-26
GP-045649-00 |Looper Thread Guard| 13 | C-35 | [GP-045955-01 0il Gauge Pipe 35 | K-1-2 | |SC-000167-00|Screw (M4XP0.7) 43 | N-10
GP-045650—-00 |Lap Former Slide Block 11 | B-42 | |GP-045956-01|0il Gauge Wire 35 | K-1-3 | |SC-000168-00|Screw(M4xP0.7, L=20) | 47 |P-20-2
GP-045651-00 |Lap Former Guide Plate(Left) | 11 | B—38 | |GP-046014-01 |[Needle Plate (6.1mm) | 19 | E-47 | |SC-000173-00|Screw 11 | B-20
GP-045652-00 |Lap Former Guide Plate(Right) | 11 | B-39 | |GP-046015-01 |Needle Holder 19 | E-42 | |SC-000173-00|Screw (M5XP0.8) 19 E-5
GP-045653-00|Looper Cover 11 | B-23 | |GP-046016-01 |Stitch Plate Tongue(6.1mm) | 19 | E-49 | [SC-000173-00|Screw (M5XP0.8) 33 | J-12
GP-045654-00|Top Cover Thread Carrier | 23 |F-36-10| |GP—-046839-01|Model Mark (01) 11 | B=15 | |SC-000173-00|Screw (M5XP0.8) 43 | N-16
GP-045655-00 |Looper Thread Guide Wire | 11 | B-29 | [GP-046840-01 |Model Mark (02) 11 | B=16 | |SC-000177-00|Screw(3/32" n=56) 39 | L-19
GP-045656—-00|Chain Cutting Knife 11 | B-26 | |GP-046841-00|Tension Spring Stopper 13 | C-15 | [SC-000234-00|Screw (M8XP1.25) 25 | F-39
GP-045657-00|Chain Cutting Knife Guard | 11 | B-27 | |GP—046882-00|Shock Absorbing Rubber | 41 M-7 SC-000236-00 [Screw(M4XP0.7) 11 | B-28
GP-045658-00|Bed Cover (Front) Gasket | 11 B-6 GP-046903-00|Suction Pipe Holder | 43 | N-17 | [SC-000239-00 |Screw(9/64" n=40) 29 | H-36
GP-045659-01 |Bed Left Screw Gasket | 11 | B-11 GP-046904-00|Suction Pipe 43 |N-15-1| |SC-000239-00|Screw (9/64" n=40) 19 | E-39
GP-045660-01 |Dust Defender(Upper) 11 | B-34 | |GP-046905-00 Air Pipe 43 [N-15-2| [SC-000239-00 |Hinge Screw 7 | A-17
GP-045661-00|Dust Defender(Lower) 11 | B-17 | |GP-046918-00|Suction Pipe Slider 43 N-5 SC-000250-00 (Screw (9/64" n=40) 19 | E-28
GP-045662-00|Top Cover Thread Hook| 23 |F-36-7| |GP-046919-00|Bracket 43 N-1 SC-000252-00 |Lower Knife Clamp Screw | 23 |F-36-17
GP-045663-00|Lap Former 11 | B-41 GP-046920-00|Suction Pipe Connector| 43 N-2 SC-000253-00 |Screw 7 A-45
GP-045664-00 [Bed Cover Upper Gasket 11 B-36 GP-046966-00 |Suction Pipe Spring Holder| 43 | N-13 SC-000253-00 [Screw 35 | K-14
GP-045665—-00 [Thread Take-Up Oil Defender| 35 |K—13-1| [GP—046975-00|Table 4 M-1 SC-000253-00 [Screw (9/64" n=40) 19 | E-38
GP-045666-00|Felt A 35 |K-13-2| |GP-046976-00|Fixed Table for Arm 41 M-2 SC-000253-00|SCrew(9/64" n=40) 27 | G-29
GP-045667-00|Felt B 35 |K-13-3| |GP—-046977-00|Cylinder connect Plate | 25 | F-38 SC-000253-00 [Screw 7 A-13
GP-045668-00|0il Pump Cover(Rear) 35 | K-6-1 | [GP-046991-00 |Flexible Hose 43 | N-27 | |SC-000254-00 |Screw 35 K-7
GP-045669-00 |0il Pump Cover(Rear) Pipe A | 35 | K-6—2 | [GP-047175-00|Qil Seal 17 | D-23 | [SC-000270-00|Screw(3/32" n=56) 13 | C-33
GP-045670-00|0i Pump Cover(Rear) Pipe B | 35 | K-6-3 | |GP-047176-00|0il Seal 17 | D-26 | |SC-000399-00|Screw (3/32" n=44) 43 |[N-26-2
GP-045671-00|0il Pump Cover(Rear) Pipe C | 35 | K-6—4 | |GP-047176-00|0il Seal 35 | K-9-7 | |SC-000586-00 |Screw 9 A-59
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SC-000950-00 |Screw(9/64" n=40) 13 | C-28 SC-0104-5607 |Screw (11/64" n=40) | 31 I-1-4 SC-A301-4119|Screw(9/64" n=40) 7 A-27
SC-000984-00|Screw(M3xL4) 29 H-9 SC-0104-5607 |Screw (11/64" n=40) | 31 |I-10-4 | |SC-A308-4517|Screw (1/4" n=40) 19 E-14
SC-001225-00 [Bolt(M8XI140) 4 M-9 SC—-0130-1230|Screw(1/8" n=44) 11 B-8 SFAM-500-001 [Main Motor 39 | L-21
SC-001633-01 |Top Cover Oil Plug Screw 7 A-6 SC-0142-2302|Screw (1/8" n=44) 15 | C-55 SN-000026-00 [Nut(M4xP0.7) 47 |P-20-4
SC-001634-00|Screw(M12XP1.75) 11 B-5 SC-0142-2302|Screw (1/8" n=44) 19 E-16 SN-000026-00 |[Nut(M4xP0.7) 47 |P-20-8
SC-001634-00|Screw 35 |K-12-6| |SC-0142-2302|Screw(1/8" n=44) 15 | C-60 SN-000046-00 |Nut ( 7/32" n=32) 31 -4
SC-001634-00 |Top Cover(Front) Plug Screw 7 A-19 | |SC-0145-3800|Cover Screw 7 A-30 | |SN-000046-00|Nut(7/32" n=32) 27 G-2
SC-001635-00 |Lifter Lever Stud Bolt | 23 F-19 SC-0152-1800|Screw (3/32" n=56) 43 | N-14 SN-000046-00 [Nut(7/32" n=32) 27 | G-15
SC-001636-01 |Union Screw(3/32" n=56) | 27 | G-35 SC-0157-1230|Screw 11 B-30 SN-000046-00 |Nut(7/32" n=32) 29 | H-18
SC-001637-01|Screw A(3/32" n=56) | 27 | G-32 | |SC-0158-3710|Screw(9/64" n=40) 27 | G-1-3| |SN-000046-00 |[Nut(7/32" n=32) 29 | H-20
SC-001638-01|Screw(3/32" n=56) 29 | H-39 SC-0158-3710|Screw(9/64" n=40) 27 G-5 SN—-000047-00 [Nut (Left Screw 7/32" n=32) | 31 -2
SC-001638-01|Screw B(3/32" n=56) | 27 | G-30 SC-0158-3710|Screw(9/64" n=40) 27 G-7 SN-000047-00 [Nut(7/32" n=32) 27 | G-13
SC-001639-00 |Presser Foot Adjusting Screw | 23 F-6 SC-0158-3710|SCrew(9/64" n=40) 27 | G-27 SN-000047-00 |Nut(7/32" n=32,) 29 H-6
SC-001640-01 |Presser Adjusting Screw| 23 F-1 SC—-0164-2700 |Lifter Lever(Small) Screw | 23 | F-31 SN-000112-00 |Nut (M3) 45 | 0-19
SC-001641-01|Screw (1/8" n=44) 19 E-36 SC-0164-2700|Screw (M5XP0.8) 19 E-30 SN-000280-00 [Nut 23 F-10
SC-001642-00|Screw (3/32" n=56) 19 E-45 SC-0164-2700|Screw (M5XP0.8) 19 E-52 SN-000281-00 [Presser Adjusting Nut| 23 F-11
SC-001643-01 |Screw (3/32" n=56) 19 | E-50 | |SC-0164-2700|Screw(M5) 17 | D-2 SN-000282-01 |[Nut 23 F-2
SC-001644-00|Screw (11/64" n=40) | 19 E-12 SC-0164-2700 |Screw(M5) 39 L-29 SN-000285-00 [Nut (M3XP0.5) 33 J-42
SC—001649-00 |Double Presser Foot Screw| 23 |F-36-11| [SC—0164-2700|Screw(M5XL5) 29 | H-11 SN-000286-01 [Nut (7/32" n=32) 33 J-33
SC-001650-00| Screw 25 |F-36-22| |SC-0164-2700 |Stop Plunger Pin Screw | 23 | F-23 | |SN-000287-00 |Nut (7/32" n=32) 31 |1-23
SC-001651-00|Chip Guard Stud Bolt| 25 [F-36-26| |SC—0170-7400|Screw(9/64" n=40) 29 | H-34 SN-000296-00 |Nut(7/32" n=32) 29 | H-16
SC-001652-00|Screw 23 | F-36-8| |SC-0174-1230|Screw(11/64" n=40) | 17 | D-18 | |[SN-000298-00|Cap Nut(M8XP1.25) | 41 M-5
SC-001653-00 |Presser Foot Plate Screw | 23 |F-36-14| [SC-0175-1230|Screw (11/64" n=40) | 13 c-2 SN-0101-1600 |Top Cover(Middle) Nut 7 A-12
SC-001653-00 |Screw 11 B-46 SC-0175-1230|Screw (11/64" n=40) | 33 J-8 SN-0108-2302 [Nut 23 F-25
SC-001654-00|Screw 23 |F-36-5| |SC—0178-7400|Screw (11/64" n=40) | 15 | C-51 SN-0115-7400 |Nut(3/16" N=32) 25 F-50
SC-001656-01 |Screw (1/8" n=44) 33 | J-10 SC-0178-7400|Screw (11/64" n=40) | 31 -1-2 SN-0115-7400 |Nut(3/16" n=32) 27 G-3
SC-001657-00|Screw (7/32" n=32) 33 | J-16 SC-0178-7400(Screw (11/64" n=40) | 31 |I-10-2 | |SN-0116-3400|Nut (1/4" n=40) 31 -15
SC-001658-00|Screw (M3XP0.5) 33 | J-41 SC-0179-3710|Screw 23 F-5 SP-000036-00 |Knife Holder Spring 27 | G-25
SC-001659-01|Screw (11/64" n=40) | 33 | J-25 | [SC-0179-3710|Top Cover(Rear) Screw | 7 A-5 SP-000037-01 |Presser Spring 23 F-3
SC-001660-00|Screw (7/32" n=32) 33 | J-20 SC-0190-2700|Screw 23 | F-15 SP-000042-00 |Double Presser Foot Spring | 23 [F-36-18
SC-001661-00|Screw (7/32" n=32) 33 J-23 SC—-0215-1230|Screw(9/64" n=40) 29 | H-26 SP-000043-00 |Chip Guard Spring 25 |F-36-25
SC-001662-01|Screw (7/32" n=32) 33 | J-32 SC-0215-1230|Screw(9/64" n=40) 43 | N-29 | [SP-000044-00 |hread Tension Spring| 13 | C-17
SC-001663-00|Screw(3/32" n=56) 11 B-35 SC-0253-7400 |Screw 7 A-40 SP-000045-00|Thread Tension Spring 13 | C-18
SC-001664-00|Screw (M3.5XP0.6) 31 |-5-2 SC-0307-1230|Screw (3/16" n=32) 31 1-19 SP-000046-00|Thread Tension Spring 13 | C-16
SC-001664-00|Screw (M3.5XP0.6) | 31 |I-12-2| |SC-0307-1230|Screw(3/16" n=32) 13 | C-26 | |SP-000047-01 |Thread Release Shaft Spring| 13 | C-12
SC-001664-00|Screw(M3.5XP0.6) 27 |G-12-3| |SC-0308-5607 [Screw(1/4" n=40) 27 | G-36 | [SP-000048-01 |[Needle Thread Spring| 15 | C-56
SC-001664-00|Screw(M3.5XP0.6) 29 | H-4-2 | [SC-0309-3800 |Screw 11 B-33 SP-000049-01 |Top Cover(Middle) Spring 7 A-14
SC-001664-00|Screw(M3.5XP0.6) 29 |H-15-2| [SC-0317-2700 |Presser Bar Guide Screw | 23 | F-12 SP-000050-01 |Chip Guard Spring 7 A-54
SC-001664-00|Screw(M3.5%P0.6) 29 |H-19-3| |SC-0353-7400|(Screw (3/16" n=32) 33 | J-29 SP-000062-00|Spring 11 B-45
SC-001665-00|Screw (7/32"'n=32) 31 |-21 SC-0365-3710|Screw(9/64" n=40) 27 G-8 SP-000063-00|Looper Cover Spring | 11 B-21
SC—-001666-00|Screw (M3.5XP0.6) 29 | H-22 SC-0498-3710|Screw 35 | K-11 SP-000071-00|Suction Pipe Spring 43 N-9
SC-001666-00|Screw (M3.5XP0.6) 31 -7 SC-0502-2302 |Lever Link(Large) Screw| 23 | F-28 SR-000004-00 |Retaining Ring (E-Ring)| 19 | E-31
SC-001667-00|Looper Cover Screw | 11 | B-25 | [SC-0513-5050|Screw (1/8" n=44) 15 | C-59 ST-000056-01 |[Knife Holder Shaft 27 | G-28
SC-001668-00|Screw(M2xP0.4) 15 | C-54 SC-0526-7600|Screw (3/16" n=28) 19 E-24 ST-000060-00 |Presser Bar 23 F-13
SC-001669-00|Screw (1/8" n=44) 15 | C-43 SC-0528-1230|Screw(9/64" n=40, L10)| 45 | O-27 ST-000061-01 [Main Shaft 19 E-1
SC-001670-00|Screw(3/32" n=56) 15 | C-45 | |SC-0528-1230Top Cover(Front) Screw| 7 A-9 ST-000071-00 [Take-Up Shaft 13 |C-27-2
SC-001671-01 |ScrewA(M6XxP1) 29 | H-13 SC-0531-2302|Screw (9/64" n=40) 13 | C-38 ST-000072-01 |Shaft for Feed Rocker 33 J-28
SC-001672-00|Screw(9/64" n=40) 29 H-2 SC-0531-2302|Screw(9/64" n=40) 11 B-22 ST-000073-00 |Shaft for Feed Driving 31 -16
SC-001673-00|Screw(11/64" n=40) | 29 | H-32 SC-0532-2302|Screw(15/64" n=28) | 13 | C-11 ST-000074-01 |Looper Driving Shaft | 29 | H-23
SC-001674-00|Head Plug Screw 7 A-33 SC-0540-7600 |Screw 23 | F-21 ST-000076-01 [Looper Lever Shaft 29 | H-12
SC-001675-00|Chip Guard Screw 7 A-55 SC-0542-1230|Screw 35 | K-9-6 | [ST-000077-02 |[Main Crank Shaft 19 | E-17
SC-001676-00 |Screw 7 A-21 SC-0542-1230|Screw (11/64" n=40) | 19 E-8 ST-000078-00 |Tension Release Shaft 13 | C-13
SC-001677-00|Screw 35 | K-10 SC-0542-1230|Screw(11/64" n=40) 29 | H-28 ST-000079-01 [Tension Post 13 | C-21
SC—-001696-00 |Lap Former Front Screw 11 | B-44 | |SC-0543-2302|Screw (11/64" n=40) | 33 | J-5 ST-000080-00 |Oil Pump Gear Shaft(Long) | 35 | K-9-3
SC-001697-00|Lap Former Rear Screw| 11 | B-43 | [SC-0547-3900| Screw(9/64: n=40) | 11 | B-14 | |ST-000081-01 |Oil Pump Gear Shaft(Short) | 35 | K-9-2
SC-001698-00|Screw(M22XP1.5) 11 B-10 SC-0549-2302|Screw (1/8" n=44) 33 | J-43 WS-000133-00|Washer 29 H-5
SC-001702-00|Screw (3/32" n=56) | 15 | C—61 | [SC-A117-4417|Screw (1/4" n=40) 19 | E-13 | [WS-000202-00|Washer 41 | M-10
SC-001707-02|Head Screw 7 A-34 SC-A131-4522|Screw (1/8" n=44) 15 | C-48 WS-000216-00|Washer 31 -14
SC-001726-00|Screw(M8XP1.25) 41 M-3 SC-A131-4522|Screw(1/8" n=44) 13 | C-30 WS-000548-02|Steady Washer 27 | G-11
SC-001740-00 Screw 11 | B-40 | |SC-A301-4119|Screw (9/64" n=40) | 13 |C-24-8| [WS-000558-00|Steady Washer 31 1-13
SC—-001744-00|Screw (M5XP0.8) 43 | N-12 SC-A301-4119|Screw (9/64" n=40) 19 E-22 WS-000560-01|Ball Washer 29 | H-40
SC-001763-00|Screw(29/256" n=48)| 29 | H-38 SC-A301-4119|Screw (9/64" n=40) 33 | J-38 WS-000561-00|Chip Guard Washer 7 A-52
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WS-000562-00|Washer 7 A-22
WS-000570-00|Washer(AW4) 29 | H-25
WS-000582-00|Seal 35 | K-15
WS-000582-00|Washer 7 | A-46
WS-000588-00|Washer 33 | J-39

Qil Tube 17 | D-28
Oil Wick 13 |C-24-5
Oil Wick 19 | E-27
Oil Wick 19 | E-35
Oil Wick 31 -8
Oil Wick 35 K-4
Oil Wick 35 | K-18
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